SCREW
COMPRESSOR
125-400UD
Maintenance Manual

400MUD

5

MAYEKAWA MFG. CO., LTD.

Tokyo,Japan



INT RO DUCTION -+t ++++ s nnsneseramtaaaat st e aietie et e e iaeeaesssaaas saa s b see b bt e ebeaeseeeean s mmnsnsbeessnesssessssees s esaeemnmeneemneseses 2
I. GENERAL EXPLANATION OF THE SCREW COMPRESSOR s+t tessessassassaestisveesseseessemsesssessesasns 3
I-1 Parts List (FOI’ Model 125UD”‘-4OOUD) ................................................................................. 9
. PREPARATION FOB DISMDIN T LIIIE msroremmmonesnsmson s s s st s i e e s 5688 5 3 27
1 I T R 1o Jo oL LTRSS 27
I-2 Releasing of Refrigarant -« sttt 29
O-3 Disconnecting of AuXiliary EQUIPIMENT -« st 29
I-4 RemOVING COMPIESSON: - rersrersrrrssirmreesss ettt bbb st a e e s s b 30
I-5  Draining Ol st trerestsssssstsi sttt a b 30
M. PROCEDURES FOR DISIMANTLING:++++++t+rssrreesrsrreerautiessinmsssssiaessueeesaseeesassseemmssssessssessssessonmmessnsns 30
V. DISMANTLEMENT AND INSPEGCTION -+++++--ss++ssttssuteeseestneessusssaeeesaessssrnessneesssnsesssssssssesssseessesssens 31
Tl IAECRETITEE] g v s oo somsinm vmaimssws siessesimins i s 3565 s S0 S AN 8 VS BTSN 4E 15 emmmmeem 31
V-1 Mechanical SEAI(AOOUD): -+ ++srrerermss s ar sttt s 33
IV-2  UNIOQAET [NTICAIOE -+ ++#wrererrrreessssstuntsnsnmeeeneeeeenree et ee e et e e e e et e e e aaeeeeeaeeeseeaas s et saan setenesstanaestnnneemeneeaes 35
IV-3  UNIOAAEE O -+ snrrrerrerremnunstuuttunniseereetsersr s sasaeeaeeseessennaan o eeassesseesssssssssssseaesseneeseeneemnnnees 37
N-4 Unloader Piston and Unloader Cylinder: =+« st st 38
IV-5  BEAKNG COVEI = -see et srre et bbb 38
V-6  Thrust BEAring 125~320 s s sresrer st ettt b 39
V-6" Thrust Bearing(A00UD): -+t tssersssssrmntiiimsie ittt 41
IV-7  BalanCe PiStOn GOV - - - ==+ +r=ssseestermaasttnttitieeaiaaaimteerasesseansreeeeeasssassssseeessasssnsesrrssssssmnnessessoons 43
IVEiB  BAIANGE PIGtap -+ eserwmwemsvesuiamsinims cos s s vt v 04 43 S S ST SRR S0 04 mmn s mmsmmms 43
-9 Ol iNJECHION Pip@:-- - ++rrerrtrrasressstsms sttt 45
V-10 Suction Cover and Side BEaring « s surmsmsssissesiseii s 45
IV-11 ROtOr and ROLOr Casing <+t stsrstssess st et st 46
V-12 Bearing Head and Main Bearing« -+ st 47
WV-13 Uriloader Slide Valve and: Giuide Blogk:«wess e sicsossemmsvssssim s ey 47
V. BREASSEIMBLY - swrs2=11+tttreternnattmuntummssaaaaaaammetaen i raaeeeereesessnnnnmt o eeseaaersestensteaaesseeeeessseesssssssaans 49
V-1 Unloader Slide Valve and GUIE BIQCK -+ +++r+-rsssrsssressermreeiimaaeeiianeaireensessseesssesssasssessssmnnseennesnns 49
V-2 Bearing Head and Main BEaring s wssrssssinmim ittt 49
VB BGHDE wemsvonnsos e smsussm st o s 08 63 8 55w 45 VS S R e S L 503 T4 e s g 50
V-4 Suction Cover, Side Bearing and Oil iNJection Pipe:« -+t 51
V-5  BalanGCe PIQlOn: ++++rrr=rerersssssrsaeetaeeiimaeiitmrttnnteiraareteesnesstsses e aeesseeeeestssa—. s sasssssesssssssnnnn aeeeeaenn 53
V-6 BalanNce PiSION GOVEI: ==« ===t ts1tsttesissretsssssnnisesrensisssssnsssassteessstanassaanesssssnseasssnsesssssssessosssesons 53
V=7 THREUSE BEAIINQG: e eres sttt 53
V=8 BRAKiNg GOV -+ ettt sttt st 59
V-9 Unloader Piston and Unloader Cylinder:-+ -+ttt 59
V-10 Unloader Cover- -+ RS S ST AL v 18 A 80 P R I K A 61
V=11 BEATING GO @I+t et re ettt 62
Vi1 2 NIBCHABIEAI SRATH Blagi-essssmvsts orarseasmmmsnsvns o o i iAo T B T T e v 62
V-12’ Mechanical shaft Seal(400UD): =t rsressemmssiit i 64
VI. DISMANTLEMENT AND ADJUSTMENT OF UNLOADER INDICATOR: == +sssssesssrsmsmnsinsiiniins 68



INTORODUCTION
Read this manual carefully and familiarize yourself with the structure and the operating principles and procedures
before disassembling and reassembling this compressor.

Failure to follow the instructions given in this manual may result in possible personal injury and/or serious compressor
damage.

/1" DENGER

* Be sure disconnect the power to the motor and control system before disconnecting drive connection and control
connection.

% If the drive connection and control connection are disconnected with out cutting the power supply, electric shock or
compressor rotation may occur, endangering life.

% If power source turned on during inspection or maintenance service, compressor and oil pump start operation, resulting in
occurrence of unforeseen accident such as physical injury, exposure of the pressure vessel, shock, etc.

/1" WARNING

@ Should this product be operated carelessly and in disregard of the instructions given in this manual, death or serious injury
may result. Read this manual carefully before disassembly or reassembly of this equipment. This manual must be kept in a
convenient, easily-accessible location near the system and should be studied periodically by those working with system.

@ Maintenance work on this product should not be undertaken without a thorough understanding of the instructions given in
this manual.

® Prior to commencing any inspection or maintenance work on the product, read the safety warnings provided the beginning
of this manual.

@ Keep this manual in a convenient, easily-accessible location near the system and study it frequently.

@ If this manual is lost or damaged, a replacement should be obtained immediately from Mayekawa Mlg. Co,, Ltd.. or the
nearest representative in your area.

@ [f ownership of this product passes to another party, this instruction manual should always accompany the compressor.

® Mayekawa Mfg. Co,, Ltd. reserves the right to make changes or improvements to its products without notice. It is possible,
therefore, that some explanations given in this manual may not apply to a particular machine. If any uncertainty exists on the
part of the compressor operator, contact Mayekawa Mfg. Co,, Ltd or the nearest representative in your area.

@ Any questions regarding this manual or the product should be addressed to Mayekawa Mfg. Co,, Ltd or the nearest
representative in your area.

@ Safety and warning labels are attached to the product. Do not remove these labels or allow them to become dirty and
unreadable.

Tool

® Hand tools should not be modified.

Unreasonable modification of a tool may result in damage to the compressor or parts when the tool is used.

@ Deformed or worn-out tool or medified tool may have a risk of serious injury.

Refrigerant

@ Confirm that the internal pressure of the compressor is the same as ambient air pressure before disconnecting.

@ Should high pressure refrigerant gas or lubricating oil remained inside the compressor crankcase, physical injury may
occur due to below out on disassembly such as suffocation, faint, etc.

Removing compressor

@ Compressor lifting and moving work should be carried out only by qualified personnel.

@ If the compressor is not stabilized horizentally on the work bench, it may fall when being worked on.

@ Disassembly and assembly work should never be carried out at the status of lifting, otherwise serious injury may result by
drop of main body of compressor or component parts on laborer.



I. GENERAL EXPLANATION OF THE SCREW
COMPRESSOR

Several type of compressor are used for refrigeration
purposes. Among them the screw compressor is classified
as a positive displacement rotary type. This type of com-
pressor employs a rotaling action to compress and eject the
gas. The effect is the same as that of the common reci-
procating compressor.

As shown in Fig 1, the main part of the compressor consists
of two mating helically grooved rotors set in bearings at
either end of the compressor casing. The rotor having
convex lobes is called the male rotor and the one having six
concave lobes is called the female rotor.

A 2 pole motor is generally used, driving the male rotor. It
rotates at 3000 rpm at 50 Hz and 3600 rpm at 60 Hz, and the
female rotor follows at 2000 rpm (50HZ) and 2400 rpm
(60Hz).

The rotor lobe profiles are our latest design, having an
asymmetric profile which gives high compression effi-
ciency. Wear on the rotors is negligible as they are well
lubricated and the leading edges do not come in contact
with the casing.

Fig.1 Compresser structure

Main bearing Femaie rotor

Thrust bearing
. Casing 7

Mechanical seal

\\
]
Balance piston L~V AT

Mechanical seal Main bearing

, Suction

Slide valve Discharge port

Lploadar Qil injection nozzle

Fig.2 Rotation and compression by rotor

Fig.3 Compression cycle

e

Suction flange : :

J

Suction portﬂ" T AT

N
N
"\C\
/o

Discharge port \

Discharge flange (

Suction phase:

A pair of lobes an mesh on the suction port side. Gas flows
in the increasing volume formed between the lobes and the
casing until the lobes are completely unmeshed.

Transfer phase:

The trapped pocket isolated from the inlet and outlet is
moved circumferentially at constant suction pressure.

Fig.4 Suction phase

Suction port

Fig.5 Suction side sealed

)} Transfer phase
7




Compression phase:

When remeshing starts at the inlet end, the trapped volume
is reduced, and the charge is gradually moved helically,
while simultaneously being compressed, toward the dis-
charge end as the lobes' mesh point moves along axially.

Fig.6 Compression phase \

Discharge phase:
Discharge starts when the compressed volume has heen
moved to the axial port on the discharge end of the
machine and continues until all the trapped gas is
completely purged.

Fig.7 Discharge phase ‘

As described in the proceeding passages, the screw com-
pressor repeats suction, transfer, compression and dis-
charge continuously at each lobe interface. This com-
pressor has no valve mechanism as found in reciprocating
compressors so no vibration or abrasion occurs. Moreover,
stable, surge free running is performed under all operating
conditions as this is a positive displacement type com-
Pressor.
Note: The built-in volume ratio is Vi as shown in the
capacity charts, catalogue and other materials.
Volume ratio  L=2.6
M=3.6
H=5.8
Volume of trapped gas when
Compression begins

Vi=
Volume of the same amount of gas when
Discharge begins

The relationship of Vi and the compression ratio in general.

(Vi) mi=Pd/ps Where k=Cp/Cv of refrigeration gas
Vi=Designed volume ratio
ri=Designed compression ratio

L.M.H should be chosen in accordance with operating
conditions. The use of a compressor the volume ratio of
which has not been matched with operating conditions is a
waste of power and does not provide efficient operation.

Fig.8 Interrnal volume ratio
(A) Discharge /ff*>.. :
Discharge porl Af— \i\"‘\ — Suction gas valume
VS Wl

S

Compression gas volume

(B)
H port discharge

()

Compression gas volume

Fig.9-1

a) When the design condition matches operational conditions:

Suction port Suction port
Variation (closed) (closed)
of trapped Discharge port : .
gas volume (open) Suction port
[ 2 (open)
[ w
L
1

Suction port Discharge port

(open) (open)

[y —

i
' / Pd
Pressure ! Prassure | !
Ps | | |
| |
I Ps T )

Revolution of rotor Revolution of rotor
Vi=L Vi=H

[Fig.9-2
b) When the design condition does not match operational
conditions. (Ref. Fig. 2)
Suction port | Suction port
Variation
of trapped

gas volume

(closed) (closed)
Discharge port Suction port
{open) {open)

Discharge port |
(open)

Suction port
{open)

|
o e |
ressure
P Pressure | ‘ o
|
1
[ |
I
|
L

Ps

b 2

Ps

Revolution of rotor Revolution of rotor
‘ Vi=L Vi=H

(1) In case of high compression ratio operation using a
compressor with a small volume ratio.
The compressed gas arriving at the discharge port is
not compressed sufficiently. The resulting difference in
gas pressure on either side of the port produces a
counter flow of the gas towards the suction side.



(2) In case of low compression ratio operation using a com-
pressor with a high volume ratio.
The gas is excessively compressed and expands to
occupy the available volume at the discharge side.
This results in inefficient operation due to the excess
work performed by the compressor.
The main structural entities other than the rotors are the
main, side and thrust bearings, and the oil & gas seals, the
slide valve for capacity control, the oil pressure mechanics
and the casing.

a) Bearings:

A sleeve type bearing lined with white metal is used for the
main and side bearings. These bearings receive radial loads
only. The thrust bearings employed are the angular contact
ball bearing type, (125-320) and receive of axial loads on the
male and female rotor which result from the pressure of gas
and the interaction of the drive load and the helical
configuration of the rotors. In addition, the oil pressure
piston on the discharge side of the mail rotor balances the
uneven loads on the rotors. (400 thrust bearings employed
tilting pad thrust bearings)

Fig.10 Capacity Control
Load
P L
v

~Rotor length =
I

... Unload
1

h

T

LV i
|—-Botar length-=

-
=—Suction
-

VN o l l Fixed end
Discharge Slide
valve Return

to suction

o — :
“ I = Suction
\ \,’I h -

Rotor diameter

Rator diameter

Fixed end
Discharge Slide valve

Fig.11 Oil flow

Screw rotors
Side bearing ,I
— g

Salenaird valve for | T <,
capacity control X

T riiom
|\ Unloader

Qil return hole

Main bearing

e
- ‘\/(' Thrust bearing

< Sk
./ /\‘\

~
\\

k] |
= Oil_return

A
-~
-

haf

seal

..

~Qil return ] ({'
Oil to

[Unloader slide valve
bearing head

Type 125~320

Screw rotors

capacity

control

. foogel o X
Oil for injection
{to suction cover) 2

SiEbeanAg Qil return hole

Solenocid valve for

capacity control Main bealing

Blance piston

Unloader Thrust bealing

pistan

Qil return

Shaft seal

Capacity
control
Gilte
suction cover [y
Qil for injection™

(ta suction covor) ol 1o bealing head

Unloader side valve

L Type 400

b) Mechanical shaft seal:

Sealing throughout is accomplished by the use of "O" rings
(suitable for all types of refrigerant currently in use.) These
rings are highly reliable and we can guarantee their
excellent sealing qualities for all oils and refrigerants.

c) Capacity control mechanics:

Capacity control is accomplished by an unloader slide valve
which moves parallel to the rotor axis and changes the area
of the opening in the bottom of the rotor casing. This, in
effect, lengthens or shortens the region of compression of
the rotor and further acts to return gas to the suction side,
while bypassing compressed gas.

Optional Capacity Control:

The pressure or temperature of the suction gas can be
converted to an electrical pulse to operate an oil pressure
actuator, which controls in the back and forth movement of
the slide valve.

Lubrication oil flow of the standard type compressor
Lubricating oil follows three paths through the compressor
finished and is discharged with the gas.

Oil supply header  Type 125~320
(1) Oil supply Slide Injection
pipe (for T T.valve ~ hole
oil injection)
>(2) Oil supply pipe (for lubrication)
‘ Main hearing — Thrust bearing B T |
L~ ]531'1;111 seal‘part Rotor chamber
> balance piston T rotor meshin
Side hearing B [()art) ¢
~(3) Unloader operation — Unloader piston-
(Manual valve or solenoid valve)

Discharge port

Oil supply header  Type 400

~(1)Oil supply  Rotor Injection
pipe(for casing " hole
oil injection) |
=(2-1) Oil supply pipe (for lubrication)
b Main bearing »J
k Thrust bearing ‘ Rotor chamber
~ Shaft seal part (rotor meshing
~(2-2) Oil supply pipe (for lubrication) part)
~ Balance piston |
=~ Side bearing Discharge port

=(3) Unloader operation — Unloader piston~>
(Manual valve or solenoid valve)



Fig.12-1 Exploded Drawing Compornent Parts

Suction

Type 125-250




| Fig.12-2 Exploded Drawing Compornent Parts

Type 320




Fig.12-3 Exploded Drawing Compornent Parts

Type 400




1 -1 Parts List (For Model 125UD-400UD)

1) 125** Parts List

| No.| EX | Parts Name Code No Remarks  |sUD [LUD| sG | LG |
1 Main Rotor Casing CS0010-CS 1258* 1 1
1 Main Rotor Casing CS0010-CL 125L* 1 1
2 Hexagon Socket Head Cap Screw NB3514-040 M14 <40 36 36 | 36 | 36
3 Alignment Pin NE2016-040 #16X40 4 4 4 4
4 Hanger Bolt NB6000-016 M16 1 1 1 1
5 Suction Cover CS0050-CLD 1257 1 1 1 1
6 Gasket, Suction Cover CS0061-C 125 1 1 1 1
i Hanger Bolt NBB000-012 M12 2 2 2 2
8 Spring Pin NE3204-010 $4x10 2 2 2 2
9 "O"ring PA2401-042 JISB2401 1A P42 2 2 2 2
10 | A Plug NF0600-08 R1/4 il 1 1 1
10 B Plug NF0600-08 R1/4 1 1 1 1
10 C Plug NF0800-10 R3/8 1 1 1 1
10 D Plug NF0600-10 R3/8 1 1 1 1
11 H Bearing Head CS0110-CDH 125 1 1
11 | H Bearing Head CS0110-CGH 125*G* 1 1
11 M Bearing Head CS0110-CDM 1257 1 1
11 | M Bearing Head CS0110-CGM 125*G* 1 1
11 L Bearing Head CS0110-CDL 125 1 1
11 | L Bearing Head C30110-CGL 125*G* 1 1
12 Gasket, Bearing Head CSs0121-C 125*** 1 1 1 1
13 Hanger Bolt NB6000-012 M12 1 1 1 1
14 Spring Pin NE3204-010 ¢ 410 2 2| & 2
16 Bearing Cover CS0180-CD 125%** 1 1
16 Bearing Cover CS0160-CG 125"G” 1 1
17 Gasket, Bearing Cover CS0171-CD 125% 1 1
17 Gasket, Bearing Cover CS0171-CG 125*G* 1 1
18 1 Hexagon Socket Head Cap Screw NB3512-030 M12<30 13 13 16 16
18 | 2 Hexagon Socket Head Cap Screw NB3512-075 M12X75 8 8
18 Alignment Pin NE2013-032 ¢ 13X 32 2 2 2 2
20 Spring Pin NE3203-008 $3X8 1 1 1 1
22 Balance Piston Cover C&80220-C 125™ 1 1 1 1
23 Gasket, Balance Piston Cover Cs0231-C 125 1 1 1 1
24 Hexagon Socket Head Cap Screw NB3508-025 M8 x 25 11 11 11 11
25 Male Rotor CS0252-CS 12558** 1 1
26 Female Rotor 1258** 1 1
25 Male Rotor CS0252-C 1eslE 1 1
26 Female Rotor 125L* 1 1
27 Main Bearing CS0270-C 125%** 2 2 2 2
28 Side Bearing CS0280-C 125* 2 2 2 2
29 Stop Ring NG1100-080 H80 4 4 4 4
30 Balance Piston CS0300-C 125" 1 1 1 1
31 Key, Balance Piston CS0310-C 125" 1 1 1 1
32 Stop Ring NG1200-040 540 1 11 1

9




No. | EX Parts Name Code No Remarks /SUD | LUD| SG | LG
38 Thrust Bearing CS0380-C 7209AFADFC7P5a| 2 2 2 2
39 Lock Nut ; NG3100-09 ANO9 2 2 2 2
40 Lock Washer } NG3200-09 AWQ9 2 2 2 2
41 Spacer, Thrust Bearing Outer Race CS0410-C 125" 2 2 2 2
42 Spacer,Thrust Bearing Alignment CS0420-C 125~ 2 2 2 2
43 Thrust Bearing Gland CS0430-CD 125" 2 2 2 2
45 Hexagon Head Bolt NB1508-025 M8 X 25 8 8 8 8
46 Lock Washer ND3200-08 125 8 8 8 8
48 Retainer,Oil Seal CS0480-C 125"~ 1 1 1 1
49 "O"ring PA2402-085 JISB2401 1A G85| 1 1 1 1
50 Oil Seal CS0501-CV 1 1 1 1
51 Seal Cover CS0510-CB 125%** 1 1 1 1
51 | HE | Seal Cover CS0510-CHE 125*** (HE) 1 1 1 1
52 Gasket, Seal Cover CS0521-C 125 1 1 1 1
53 Hexagn Socket Head Cap Screw NB3506-020 M6 X 20 8 8 8 8
54 L | Unloader Slide Valve (L Port) CS0541-CSL 1255 1 1
54 | M | Unloader Slide Valve (M Port) CS0541-CSM 1258** 1 1
54 H | Unloader Slide Valve (H Port) CS0541-CSH 1258 1 1
54 L | Unloader Slide Valve (L Port) CS0541-CLL 125L** 1 1
54 | M | Unloader Slide Valve (M Port) CS0541-CLM 125L** 1 1
54 H | Unloader Slide Valve (H Port) CS0541-CLH 125L* 1 1
58 Hexagon Socket Head Cap Screw NB3506-025 M6 X 25 4 4 4 4
59 "O"ring PA2401-030 JISB2401 1A P30 | 2 2 2 2
60 Unloader Cylinder CS0600-CL 125 1 1 1 1
61 Hexagon Socket Head Cap Screw NB3508-025 M8 <25 2 2 2 2
62 Hexagon Socket Head Cap Screw NB3508-065 M8 X 65 6 6 6 6
63 "O"ring PA2402-095 JISB2401 1A G95 | 1 1 1 1
64 Unloader Piston CS0641-C 125~ 1 1 1 1
65 "O"ring PA2401-075 JISB2401 1A P75 1 1 1 1
66 Cap Seal CS0660-C CAP-3BE75 1 1 1 1
67 Push Rod,Unloader Slide Valve CS0671-CS 1258 1 1
67 Push Rod,Unloader Slide Valve CS0671-CL 125L** 1 1
68 Guide Pin CS0680-03 $3X8 1 1 1 1
69 Lock Nut NG3100-05 ANO5 2 2 2 2
70 Lock Washer NG3200-05 AWO05 2 2 2 2
73 "O"ring PA2401-021 JISB2401 1A P21 1 1 1 1
74 Unloader Cylinder Cover CS0740-C 125 1 1 1 1
75 | . "O"ring | PA2402-085 JISB2401 1A G85 | 1 1 1 1
76 Hexagon Socket Head Cap Screw NB3506-030 M6 X 30 8 8 8 8
77 Indicator CAM CS0770-CS 1258** 1 1
77 Indicator CAM CS0770-CL 125L* 1 1
78 Ball Bearing CS0780-E #6000 1 1 1 1 ‘
79 Stop Ring NG1200-010 S10 1 1 1 1 1:
. 80 ' Bearing Gland CS0800-E 200""* L R TR T O

10



1 -1 Parts List (For Model 125UD-400UD)

1) 125** Parts List

No.| EX Parts Name Code No Remarks sup [LUD | sG | La
81 Hexagon Socket Head Cap Screw NB3506-015 M6X15 3 3 3 3
82 "V'ring CS0820-EB 20X10x12 1 1 1 1
83 Spring CS0830-E 200" 1 1 1 1
84 Retainer,Indicator Cam Spring CS0840-E 200*** 1 i 1 1
85 Qil Injection Pipe CS0851-CS 12557 1 1
85 Qil Injection Pipe CS0851-DS 125L.&1608 1 1
87 Guide Block CSs0870-C 125%+* 1 1 1 1
88 Stem, Guide Block 1257 1 1 1 1
89 "O"ring PA2401-012 JISB2401 1A P12 2 2 2 2
91 Shaft Key CS0910-C 125 1 1 1 1
92 Suction Flange CS7140-100 MYK100A(4") 1 1 1 1
63 Gasket,Suction Flange CR7201-100 1 1 1 1
94 Hexagon Head Bolt NB1222-055 M22 X 55 4 4 4 4
95 Discharge Flange CS7140-066 MYKB5A(2"1/2) 1 1
95 Discharge Flange CS7140-090 MYKSQ0A(3"1/2) 1 1
96 Gasket,Discharge Flange CS2361-C 1 1
96 Gasket,Discharge Flange CS7201-090 1 1
97 Hexagon Head Bolt NB1516-045 M16 %45 4 4 4 4
98 Spring Pin NE3203-012 $3X14 2 2 2 2

100 Mechanical Seal Assembly CS1000-CV BOS-T1 1 1 1 1

120 Unloader Indicator Assembly C51209-0CF 1 1 1 1

164 Pipe Gland, Oil Injection CS51640-D 160*** 1 1 1 1

166 Hexagon Socket Head Cap Screw NB3505-012 M53< 12 2 2 2 2

235 Spacer,Discharge Flange FX1010-125 1 1 1 1

236 Gasket,Discharge Flange Spacer Cs2361-C 1 1 1 1

237 Torsional Slip Washer CSs2370-C 125*** 2 2 2 2

246 Guide, Unloader Slide Valve CS2460-C 125%* 1 1 1 1

247 Hexagon Socket Head Cap Screw NB3506-045 M6 X 45 3 3 3 3

248 Spring Washer ND3200-06 M6 3 3 3 3

249 Alignment Pin NE2006-035 66X 35 2 2 2 2

250 Thrust Washer CS2500-C 125 2 2 2 2

251 Flange (for Electromizer) CR7400-015 MYK15A(1/2") 1 1 1 1

253 Gasket, Flange (for Electromizer) CR7201-015 1 1 1 1

253 Hexagon Head Bolt NB1512-030 M12X 30 2 2 2 2

254 Flange (for Aquamizer) CR7400-010 MYK10A(3/8") 1 1 1 1

255 Gasket, Flange (for Aquamizer) CR7201-010 1 1 1 1

256 Hexagon Head Bolt NB1512-030 M12x 30 2 2 2 2

267 Special Spring Washer M6 4 4 4 4

605 Plug NF0600-15 R1/2 1 1 1 1

607 Plug NF0600-04 R1/8 1 1 1 1

11




2) 160** Parts List

No.| EX Parts Name Code No Remarks SUD |MUD| LID | SG | MG | LG
1 Main Rotor Casing Cs0010-DS 160S** 1 1
1 Main Rotor Casing CS0010-DM 160M** 1 1
1 Main Rotor Casing CS0010-DL 160L** 1 1
2 Hexagon Socket Head Cap Screw | NB3512-040 M12x40 52 | 52 52 | 52 | 52 | 52
3 Alignment Pin NE2013-040 | ¢13X40 4 4 4 4 4 4
4 Hanger Bolt NBB000-016 | M16 1 1 1 1 1 1
5 Suction Cover CS0050-DD 1B 1 1 1 1 1 1
6 Gasket, Suction Cover C80061-D 160*** 1 1 1 1 1 1
7 Hanger Bolt NB6000-012 M12 2 2 2 2 2 2
8 Spring Pin NE3204-010 $4x10 2 2 2 2 2 2
9 "O"ring PA2401-042 JISB2401 1A P42 2 2 2 2 2 2
10 | A | Plug NF0600-04 R1/8 1 1 1 1 1 1
10 B Plug NF0600-08 R1/4 1 1 i 1 1 1
10 | C Plug NF0600-08 R1/4 1 1 1 1 1 1
11 | H Bearing Head CS0114-DDH | 160*** 1 1 i
1 | H Bearing Head CS0114-DGH | 160*G* 1 1 1
11| M Bearing Head CS0114-DDM | 160" 1 1 1
11 M Bearing Head CS0114-DGM | 160*G* 1 1 1
11 L | Bearing Head CS0114-DDL | 160*** 1 1 1
11 L | Bearing Head CS0114-DGL | 160°G” 1 1 1
12 Gasket, Bearing Head CSs0121-D 160*** 1 1 1 1 1 1
13 Hanger Bolt NB6000-012 M12 1 1 1 1 1 1
14 Spring Pin NE3204-010 $4x10 2 2 2 2 2 2
1B Plug NF0600-08 R1/4 1 1 1 1 1 1
16 Bearing Cover CS0160-DD 160™* 1 1 1
16 Bearing Cover CS0160-DG 160*G* 1 1 1
17 Gasket, Bearing Cover CS0171-DD 160*** 1 1 1
17 Gasket, Bearing Cover CS0171-DD 160*G* 1 1 1
18 2 Hexagon Socket Head Cap Screw NB35412-080 | M12X80 8 8 8
19 Alignment Pin NE2010-040 #1040 2 2 2 2 2 2
20 Spring Pin NE3203-010 $3x10 1 1 1 1 1 1
22 Balance Piston Cover CS0220-D 1608/ 1 1 1 1 1 1
23 Gasket, Balance Piston Cover CS0231-D 160L** 1 1 1 1 1 1
24 Hexagon Socket Head Cap Screw | NB3510-025 M10x25 11 11 11 11 11 11
25 Male Rotor ©S0252-DS 160S* 1 1
26 Female Rotor 1605* 1 1
25 Male Rotor CS0255-DM 160M* 1 1
26 Female Rotor 160M* 1 1
25 Male Rotor £S0252-DL 160L" 1 1
26 Female Rotor 160L" 1 1
27 Main Bearing CS0270-DRT | 160™** 2 2 2 2 2 2
28 Side Bearing CS0280-DRT | 160™" L2 2 2 2 2 2
29 Stop Ring NG1100-102 | H102 | 4 4 4 4 4 4
30 Balance Piston CS0300-D | 180%* | 1 1 1 1 1 1
31 Key, Balance Piston CS0310-D 160 [ 4 1 1 1 1 1
32 Stop Ring NG1200-050 S50 1 1 1 1 1 1
33 Sleeve, Balance Piston CS0330-D 160™** 1 1 1 1 1 1
34 Set Screw NA8606-015 M6 X 15 | 2| 2 2 2 2 2
35 "O"ring PA2402-095 JISB2401 1A G951 1 1 1 1 1

12




| -1 Parts List (For Model 125UD-400UD)

2) 160** Parts List

' No.| EX Parts Name Code No Remarks SUD MUD| LID | 8G | MG | LG
36 Spacer CS0360-D 160** 1 1 1 1 1 1
37 Stop Ring NG1100-102 | H102 2 2 2 2 2 2
38 Thrust Bearing CS0380-D 7212AFADFC7P5a 2 2 2 2 2 2
39 Lock Nut NG3100-12 AN12 2 2 2 2 2 2
40 Lock Washer NG3200-12 AW12 2 2 2 2 2 2
41 Spacer, Thrust Bearing Outer Race | C50410-D 160" 2 2 2 2 2 2
42 Spacer, Thrust Bearing Alignment CS0420-D 160 2 2 2 2 2 2
43 Thrust Bearing Gland CS0430-D 160 2 2 2 2 2 | 2
45 Hexagon Head Bolt NB1510-030 M10< 30 8 8 8 8 8 8
46 Lock Washer CS0460-D 160*** 8 8 8 8 8 8
48 Retainer,Qil Seal CS0480-D 160™* 1 1 1 1 1 1
49 "O"ring PA2402-090 JISB2401 1A G90 1 1 1 1 1 1
50 Qil Seal CS0501-DV SA1J55 1 1 1 1 1 1
51 Seal Cover CS0510-DB 160**BBS 1 1 1 1 1 1
51 | HE | Seal Cover CS0510-DHE | 160*** (HE) 1 1 1 1 1 1
52 Gasket, Seal Cover CS0521-D 160" 1 1 1 1 1 1
53 Hexagn Socket Head Cap Screw NB3508-025 M8 X 25 8 8 8 8 8 8
54 | L | Unloader Slide Valve (L Port) CS0541-DSL | 1605** 1 1
54 | M | Unloader Slide Valve (M Port) CS0541-DSM | 1605** 1 1
54 | H | Unloader Slide Valve (H Port) CS0541-DSH | 1605** 1 1
54 | L | Unloader Slide Valve (L Port) CS0541-DML | 160M** 1 1
54 | M | Unloader Slide Valve (M Port) CS0541-DMM | 160M** 1 1
54 | H | Unloader Slide Valve (H Port) CS0541-DMH | 160M** 1 1
54 | L | Unloader Slide Valve (L Port) CS0541-DLL | 160L** 1 1
54 | M | Unloader Slide Valve (M Port) CS0541-DLM | 160L** 1 1
54 | H | Unloader Slide Valve (H Port) CS0541-DLH | 1e0L*" 1 1
55 Unloader Slide Valve - 1608** 1 1
55 Unloader Slide Valve - | 160M** 1 1
55 Unloader Slide Valve - 160L* |
58 Hexagon Socket Head Cap Screw | NB3508-025 M8 x 25
59 "O"ring PA2401-030 JISB2401 1A P30
60 Unloader Cylinder CS0600-DS 16085 1
60 Unloader Cylinder CS0600-DM 160M™* 1 1
60 Unloader Cylinder CS0600-DL 160L* 1 1
61 Hexagon Socket Head Cap Screw | NB3510-025 M10x< 25 2 2 2 2 2 2
62 Hexagon Socket Head Cap Screw | NB3510-065 | M10X65 6 6 6 6 6 6
63 "O"ring PA2402-125 JISB2401 1A G125 1 1 1 1 1 1
64 Unloader Piston CS0641-D 160™* 1 1 1 1 1 1
65 "Q"ring PA2401-100 JISB2401 1A P100 1 1 1 1 1 1
66 Cap Seal CS0660-D CAP-3BE100 1 1 1 1 1 1
67 Push Rod,Unloader Slide Valve CS0671-DS 160S* 1 1
67 Push Rod,Unloader Slide Valve CS0671-DM 160M™ 1 1
67 Push Rod,Unloader Slide Valve CS0671-DL 160L** 1 1
68 Guide Pin CS0680-03 $3X8 1 1 1 1 1 1
69 Lock Nut NG3100-05 ANO5 2 2 2 2 2 2
70 Lock Washer NG3200-05 AWO05 2 2 2 2 2 2
73 "O"ring PA2401-021 JISB2401 1A P21 1 1 1 1 1 1
74 Unloader Cylinder Cover CS0740-D 160" 1 1 1 1 1 1
75 "Q"ring PA2402-110 JISB2401 1A G110 | 1 1 1 1 1 1

13




No.| EX Parts Name Code No Remarks SUD [MUD| LID | SG | MG | LG
76 Hexagon Socket Head Cap Screw NB3508-025 M8 25 8 8 8 8 8 8
77 Indicator CAM CS0770-DS 160S** 1 1
77 Indicator CAM CS0770-DM 160M** 1 1
77 Indicator CAM CS0770-DL | 160L** 1 1
78 Ball Bearing CS0780-E #6000 1 1 1 1 1 1
79 Stop Ring NG1200-010 | S10 1 1 1 1 1 1
80 Bearing Gland CS0800-E 200** 1 1 1 1 1 1
81 Hexagon Socket Head Cap Screw NB3506-015 M6 > 15 3 3 3 3 3 3
82 "V'ring CS0820-EB 20x10x12 1 1 1 1 1 1
83 Spring CS0830-E 200" 1 1 1 1 1 1
84 Retainer,Indicator Cam Spring CS0840-E 200" 1 1 1 1 1 1
85 Qil Injection Pipe CS0851-DS 160S** 1 1
85 Qil Injection Pipe CS0851-DM 160M** 1 1
85 Qil Injection Pipe CS0851-DL 160L™* 1 1
87 Guide Block CS0870-D 160*** 1 1 1 1 1 1
88 Stem, Guide Block - 160 1 1 1 1 1 1
89 "O"ring PA2401-016 JISB2401 1A P16 | 2 2 2 2 2 2
91 Shaft Key Cs0910-D 160 1 1 1 1 1 1
92 Suction Flange CS7140-125 | MYK125A 1 1 1 1 1 1
93 Gasket,Suction Flange CR7201-125 1 1 1 1 1 1
94 Hexagon Head Bolt NB1220-055 | M20X55 8 8 8 8 8 8
95 Discharge Flange CS7140-101 MYK100CD 1 1 1 1 1 1
96 Gasket,Discharge Flange Cs2361-D 1 1 1 1 1 1
97 Hexagon Head Bolt NB1222-055 | M22<55 4 4 4 4 4 4
98 Spring Pin NE3203-014 $3X14 2 2 2 2 2 2
100 Mechanical Seal Assembly Cs1001-DV 160V** BOS Type 1 1 1 1 1 1
120 Unloader Indicator Assembly CS1209-0EH 1 1 1 1 1 1
164 Pipe Gland, Qil Injection CS1640-D 160™* 1 1 1 1 1 1
166 Hexagon Socket Head Cap Screw NB3505-012 M5 X 12 2 2 2 2 2 2
235 Spacer,Discharge Flange - 1 1 1 1 1 1
236 Gasket,Discharge Flange Spacer Cs2361-D 1 1 1 1 1 1
237 Torsional Slip Washer CS2370-D 160 2 2 2 2 2 2
247 Hexagon Socket Head Cap Screw NB3506-060 M6 X 60 4 4 4 4 4 4
248 Spring Washer ND3300-06 M6 4 4 4 4 4 4
249 Alignment Pin NE2006-050 # 6X50 2 2 2 2 2 2
250 Thrust Washer CS2500-D 160 2 2 il 2 2 2
251 Flange (for Electromizer) CR7400-025 | MYK25A 1 1 1 1 1 1
252 Gasket, Flange (for Electromizer) CR7201-025 1 1 1 1 1 1
253 Hexagon Head Bolt NB1512-040 | M12X35 4 4 4 4 4 4
254 Flange (for Aquamizer) CR7400-020 | MYK20A 1 1 1 1 1 1
255 Gasket, Flange (for Aquamizer) CR7201-020 1 1 1 1 1 1
256 Hexagon Head Bolt NB1512-035 | M12X35 2 2 2 2 2 2
267 Special Spring Washer ND3300-08 M8 4 4 4 4 4 4
432 "Q"ring PA2402-085 JISB2401 1A G85 4 4 4 4 4 4
433 "O"ring PA2402-085 JISB2401 1A G85 4 4 4 4 4 4
605 Plug NF0600-15 R1/2 1 1 1 1 1 1
607 Plug NF0600-04 | R1/8 1 1 1 1 1 ‘I 1

14




1-1 Parts List (For Model 125UD-400UD)

3) 200** Parts List

No. Parts Name Code No Remarks | SUD SG | MG | LG
1 Main Rotor Casing CS0010-ES 200S** 1
1 Main Rotor Casing CS0010-EM 200M** 1
1 Main Rotor Casing CS0010-EL 200L* 1 1
2 Hexagon Socket Head Cap Screw | NB3516-050 M16 %50 50 | 50 50 50 | 50 50
3 Alignment Pin NE2016-055 #1655 4 4 4 4 4 4
4 Hanger Bolt NB6000-020 | M20 1 1 1 1 1 1
5 Suction Cover CS0050-ED 200*** 1 1 1 1 1 1
6 Gasket, Suction Cover CS0061-E 200"** 1 1 1 1 1 1
7 Hanger Bolt NB6000-012 | M12 2 2 2 2 2 2
8 Spring Pin NE3206-012 p6x12 2 2 2 2 2 2
9 "O"ring PA2402-055 JISB2401 1A G55 2 2 2 2 2 2
10 A Plug NF0800-10 R3/8 1 1 1 1 1 1
10 | B | Plug NF0600-08 R1/4 1 1 1 1 1 1
10 C Plug NF0600-15 R1/2 1 1 1 1 1 i
10 D Plug NF0600-15 R1/2 1 1 1 1 1 1
11 H | Bearing Head CS0114-EDH | 200*** 1 1 1
11 H Bearing Head CS0114-EGH | 200*G*
11 ' M | Bearing Head CS0114-EDM | 200*** 1 1 1
11 | M | Bearing Head CS0114-EGM | 200*G*
11 L Bearing Head CS0114-EDL | 200*** 1 1 1
11 L | Bearing Head CS0114-EGL | 200*G* 1 1 1
12 Gasket, Bearing Head CS0121-E 2007 1 1 1 1 1
13 Hanger Bolt NB6000-012 M12 1 1 1 1 1
| 14 Spring Pin NE3206-012 $6X12 2 2 2 2 2
16 Bearing Cover CS0160-ED 200 1 1 1
16 Bearing Cover CS0160-EG 200°G”
17 Gasket, Bearing Cover CS0171-ED 200" 1 1 1
17 Gasket, Bearing Cover CS0171-EG 200G*
18 1 Hexagon Socket Head Cap Screw = NB3516-050 M16<50 17 17 17
18 2 Hexagon Socket Head Cap Screw | NB3516-075 M16X75 8 8 8
19 Alignment Pin NE2010-050 #10X50 2 2 2 2 2 2
20 Spring Pin NE3203-010 $3x10 1 1 1 1 1 1
21 Plug NF0600-10 R3/8 1 1 1 1 1 1
22 Balance Piston Cover C80220-EVD | 200*** 1 1 1 1 1 1
23 Gasket, Balance Piston Cover CS0231-E 200*** 1 1 1 1 1 1
24 Hexagon Socket Head Cap Screw | NB3512-030 M12x 30 11 11 11 11 1 1
25 Male Rotor CS0252-ES 2008* 1 1
26 Female Rotor 2008* 1 1
25 Male Rotor CS0252-EM 200M* 1
26 Female Rotor 200M~ 1
25 Male Rotor 200L~ 1 1
26 Female Rotor SRtk 1 1
27 Main Bearing CS0270-ER 200 2 2 2 2 2 2
28 Side Bearing CS0280-ER 200*** 2 2 2 2 2 2
29 Stop Ring NG1100-130 | H130 4 4 4 4 4 4
30 Balance Piston CS0300-E 200" 1 1 1 1 1 1
31 Key, Balance Piston CS50310-E 200 1 1 1 1 1 1
32 Stop Ring NG1200-065 | S65 1 1 1 1 1 1
33 Sleeve, Balance Piston CS0330-E 2007 1 1 1 1 1 1
34 Set Screw NA8608-015 M8 15 2 2 2 2 2 2
| 35 "O"ring PA2401-120 JISB2401 1A P120 |1 1 1 1 1 1
36 | Spacer CS0360-E | 200 11 1 1] 1 1

15




No.| EX Parts Name Code No Remarks SUD MUD|LUD | SG | MG | LG
37 Stop Ring NG1100-130 | H130 2 2 2 2 2 2
37 Thrust Bearing CS0380-E | 7313AFADFC7P5a | 2 2 2 2 2 2
38 Lock Nut NG3100-13 AN13 2 2 2 2 2 2
40 Lock Washer NG3200-13 AW13 2 2 2 2 2 2
41 Spacer, Thrust Bearing Outer Race | CS0410-E 200*** 2 2 2 2 2 2
42 Spacer, Thrust Bearing Alignment CS0420-E 200** 2 2 2 2 2 2
43 Thrust Bearing Gland CS0430-E 200" 2 2 2 2 2 2
45 Hexagon Head Bolt NB1512-035 | M12X35 8 8 8 8 8 8
46 Lock Washer CS0460-E 8 8 8 8 8 8
48 Retainer,Oil Seal CS0480-EV TYPE 1 1 1 1 1 1
49 "O"ring PA2402-115 | JISB2401 1A G115 | 1 1 1 1 1 1
50 Qil Seal CS0501-EV SA1J65X85x12 1 1 1 1 1 1
51 Seal Cover CS0510-E 200" 1 1 1 1 1 1
51 |HE | Seal Cover CS0510-EHE | 200** (HE) 1 1 1 1 1 1
52 Gasket, Seal Cover CS0521-E 200" 1 1 1 1 1 1
53 Hexagn Socket Head Cap Screw NB3510-025 | M10X25 8 8 8 8 8 8
54 L | Unloader Slide Valve (L Port) CS0541-ESL | 200S5™ 1 1

54 | M | Unloader Slide Valve (M Port) CS0541-ESM | 2008* 1 1

54 H | Unloader Slide Valve (H Port) CS0541-ESH | 2008* 1 1

54 L | Unloader Slide Valve (L Port) CS0541-EML | 200M™** 1 1

54 | M | Unloader Slide Valve (M Port) CS0541-EMM | 200M** 1 1

54 H | Unloader Slide Valve (H Port) CS0541-EMH | 200M™ 1 1

54 L | Unloader Slide Valve (L Port) CS0541-ELL | 200L** 1 1
54 | M | Unloader Slide Valve (M Port) CS0541-ELM | 200L** 1 1
54 H | Unloader Slide Valve (H Port) CS0541-ELH | 200L** 1 1
55 Unloader Slide Valve = 2005** 1 1

55 Unloader Slide Valve - 200M** 1 1

55 Unloader Slide Valve - 200L* 1 1
58 Hexagon Socket Head Cap Screw | NB3510-030 | M10>X30 4 4 4 4

59 "0"ring PA2401-040 | JISB2401 1A P40 2 2 2 2

60 Unloader Cylinder CS0600-ES 2008* 1 1

60 Unloader Cylinder CS0600-EM | 200M** 1 1

60 Unloader Cylinder CS0600-EL 200L* 1 1
61 Hexagon Socket Head Cap Screw | NB3512-030 | M12X30 2 2 2 2 2 2
62 Hexagon Socket Head Cap Screw | NB3512-075 | M12X75 6 6 6 6 6 6
63 "O"ring PA2402-150 | JISB2401 1A G150 | 1 1 1 1 1 1
64 Unloader Piston CS0641-E 200*** 1 1 1 1 1 1
65 "O"ring PA2401-125 | JISB2401 1AP125 | 1 1 1 1 1 1
66 Cap Seal CS0660-E CAP-3BE125 1 1 1 1 1 1
67 Push Rod,Unloader Slide Valve CS0671-ES 2008** 1 1

67 Push Rod,Unloader Slide Valve CS0671-EM 200M** 1 1

67 Push Rod,Unloader Slide Valve CS0671-EL 200L* 1 1
68 Guide Pin CS0680-05 $5x12 1 1 1 1 1 1
69 Lock Nut NG3100-07 ANO7 2 2 2 2 2 2
70 Lock Washer NG3200-07 AWO07 2 2 2 2 2 2
73 "0"ring PA2402-030 | JISB2401 1A G30 1 1 1 1 1 ]
74 Unloader Cylinder Cover CS0740-E 200" 1 1 1 1 1 1
75 "O"ring PA2402-135 | JISB2401 1A G135| 1 1 1 1 1 1
76 Hexagon Socket Head Cap Screw | NB3510-025 | M10X 25 8 8 8 8 8 8
77 Indicator CAM CS0770-ES 2005** 1 1

77 Indicator CAM CS0770-EM | 200M™ 1] 1

77 ‘ Indicator CAM CS0770-EL 200L** ‘ 1 | \ | 1]

16




| -1 Parts List (For Model 125UD-400UD)

3) 200** Parts List

No. | EX Parts Name Code No Remarks SUD |MUD |LUD | SG | MG | LG
78 Ball Bearing CS0780-E #6000 1 1 1 1 1 1
79 Stop Ring NG1200-010 | S10 1 1 1 1 1 1
80 Bearing Gland CS0800-E 200*** 1 1 1 1 1 1
81 Hexagon Socket Head Cap Screw NB3506-015 | M&X15 3 3 3 3 3 3
82 "V'ring CS0820-EB |20x10x12 1 1 1 1 1 1
83 Spring CS0830-E 200" 1 1 1 1 1 1
84 Retainer,Indicator Cam Spring CS0840-E 200 1 1 1 1 1 1
85 Qil Injection Pipe CS0851-ES | 200S** 1 1
85 Oil Injection Pipe CS0851-EM | 200M** 1 1
85 Qil Injection Pipe CS0851-EL | 200L* 1 1
87 Guide Block CS0870-E 200% 1 1 1 1 1 1
88 Stem, Guide Block = 200** 1 1 1 1 1 1
89 "O"ring PA2401-020 |JISB2401 1A P20 2 2 2 2 2 2
91 Shaft Key C30910-E 200*** 1 1 1 1 1 1
92 Suction Flange CS7140-150 | MYK150A(6") 1 1 1 1 1 1
93 Gasket,Suction Flange CR7201-150 | MYK150A 1 1 1 1 1 1
94 Hexagon Head Bolt NB1222-055 | M22 X 55 8 8 8 8 8 8
95 Discharge Flange CS7140-126 | MYK125A(5") 1 1 1 1 1 1
96 Gasket,Discharge Flange CS82361-E MYK125A 1 1 1 1 1 1
97 Hexagon Head Bolt NB1220-055 | M20X 55 8 8 8 8 8 8
98 Spring Pin NE3203-015 | ¢ 3X16 2 2 2 2 2 2
100 Mechanical Seal Assembly CS1000-EV | BOS-E1 1 1 1 1 1 1
120 Unloader Indicator Assembly CS1209-0EF 1 1 1 1 1 1
164 Retainer,Oil Injection Pipe CS1640-E 1 1 1 1 1 1
166 Hexagon Socket Head Cap Screw NB3505-012 | M5X12 2 2 2 2 2 2
167 Plug NF0600-15 |R1/2 1 1 1 1 1 1
215 Flange,Lubrication Qil Supply CR7400-020 | MYK20A(3/4") 1 1 1 1 1 1
216 Flange CR7201-020 | MYK20A 1 1 1 1 1 1
217 Hexagon Head Bolt NB1512-035 |M12X 35 4 4 4 4 4 4
235 Spacer,Discharge Flange - 1 1 1 1 1 1
236 Gasket,Discharge Flange Spacer CS2361-E 1 1 1 1 1 1
237 Torsional Slip Washer CS2370-E 200 2 2 2 2 2 2
246 Guide, Unloader Slide Valve CS2460-E 200"+ 1 1 1 1 1 1
247 Hexagon Socket Head Cap Screw NB3508-070 | M8X70 3 3 3 3 3 3
248 Spring Washer ND3300-08 | M8 3 3 3 3 3 3
249 Alignment Pin NE2006-060 | ¢ 860 2 2 2 2 2 2
250 Thrust Washer CS2500-E 200%* 2 2 2 2 2 2
251 Flange (for Electromizer) CR7400-032 | MYK32A(1"1/4) 1 1 1 1 1 1
252 Gasket, Flange (for Electromizer) CR7201-032 | MYK32A 1 1 1 1 1 1
253 Hexagon Head Bolt NB1512-040 |M12X40 4 4 4 4 4 4
254 Flange (for Aquamizer) CR7400-025 | MYK25A(1") 1 1 1 1 1 1
255 Gasket, Flange (for Aquamizer) CR7201-025 | MYK25A 1 1 1 1 1 1
256 Hexagon Head Bolt NB1512-040 | M12X40 4 4 4 4 4 4
267 Special Spring Washer ND3300-10 | M10 4 4 4 4 4 4
432 "O"ring PA1517-022 |JISW1516 1A G22 | 4 4 4 4 4 4
433 "O"ring PA1517-022 |JISW1516 1AG22 | 4 4 4 4 4 4
528 Sleeve,Oil Seal CS5280-EV | 200v** 1 1 1 1 1 1
529 Set Screw | NA8606-005 | M6X5 2 2 2 2 2 2
| 605 Plug NF0800-20 | R3/4 1 1] 1 1 1 1
607 Plug NF0600-04 ‘ R1/8 1 | 1 ‘ 1 1 1 1

17




4) 250** Parts List

No.| EX Parts Name Code No Remarks SUD MUD|LUD | SG | MG | LG
1 Main Rotor Casing CS0010-FS 2505* 1 1
1 | Main Rotor Casing CS0010-FM | 250M** 1 1
1 | Main Rotor Casing CS0010-FL 250L** 1 1
2 Hexagon Socket Head Cap Screw | NB3520-060 M20 X 60 44 | 44 44 44 | 44 44
3 Alignment Pin NE2016-070 #16X70 4 4 4 4 4 4
4 Hanger Bolt NB6000-024 M24 1 1 1 1 1 1
5 Suction Cover CS0050-FD 250* 1 1 1 1 1 1
6 Gasket, Suction Cover CS0061-F 250%* 1 1 1 1 1 1
7 Hanger Bolt NB6000-012 Mi12 2 2 2 2 | 2 2
8 Spring Pin NE3206-012 $pBX12 2 2 2 2 2 2
9 "O"ring PA2402-060 JISB2401 1A G60 2 2 2 2 2 2
10 | A |Plug NF0600-10 R3/8 1 1 1 1 1 1
10 | B |Plug NF0600-08 R1/4 1 1 1 1 1 1
10 | C |Plug NF0600-20 | R3/4 1 1 1 1 1 1
10 | D |Plug NF0600-15 Ri/2 1 1 1 1 1 1
11 H | Bearing Head CS0114-FDH | 250*** 1 1 1
11 H | Bearing Head CS0114-FGH | 250*G* 1 1 1
11 | M | Bearing Head CS0114-FDM | 250*** 1 1 1
11 | M | Bearing Head CS0114-FGM | 250*G* 1 1 1
11 L | Bearing Head CS0114-FDL | 250*** 1 1 1
11 L | Bearing Head CS0114-FGL | 250*G™ 1 1 1
12 Gasket, Bearing Head CS0121-F 250 1 1 1 1 1 1
13 Hanger Bolt NB6000-012 M12 1 1 1 1 1 1
14 Spring Pin NE3206-012 $6x12 2 2 2 2 2 2
16 Bearing Cover CS0160-FD 250%** 1 1 1
16 Bearing Cover CS0160-FG 250*G* 1 1 1
17 Gasket, Bearing Cover CSs0171-FD 250*** 1 1 1
17 Gasket, Bearing Cover CS0171-FG 250"G~ 1 1 1
18 Hexagon Socket Head Cap Screw | NB3516-050 M186 x50 20 20 20 24 24 24
18 2 | Hexagon Socket Head Cap Screw | NB3516-090 M16X90 8 8 8
19 Alignment Pin NE2010-050 ¢ 10X 50 2 2 2 2 2 2
20 Spring Pin NE3203-010 #3x10 1 1 1 1 1 1
21 Plug NF0600-10 R3/8 1 1 1 1 1 1
22 Balance Piston Cover CS0220-FVD | 250V** 1 1 1 1 1 1
23 Gasket, Balance Piston Cover CS0231-F 250 1 1 1 1 1 1
24 Hexagon Socket Head Cap Screw | NB3512-030 M12:X 30 11 11 11 11 11 11
25 Male Rotor CS0952-FS 2508 1 1
26 Female Rotor 2508 1 1
25 Male Rotor CS0252-EM 250M 1 1
26 Female Rotor 250M 1 1
25 Male Rotor CS0259-FL 250L 1 1
26 Female Rotor 250L 1 1
27 Main Bearing CS0270-FRT | 250 2 2 2 2 2 2
28 Side Bearing CS0280-FRT | 250" 2 2 2 2 2 2
29 Stop Ring NG1100-160 | H160 4 4 4 4 4 4
30 Balance Piston CS0300-F 250%** 1 1 1 1 1 1
31 Key, Balance Piston CS0310-F 250 1 1 1 1 1 1
32 Stop Ring NG1200-080 | S80 1 1 1 1 1 1
33 Sleeve, Balance Piston CS0330-F 250%** 1 1 1 1 1 1
Set Screw ‘ NA8608-020 M8 20 2 2 2 2 2 2

‘34

18




I -1 Parts List (For Model 125UD-400UD)

4) 250** Parts List

No. | EX Parts Name | Code No Remarks SUD |[MUD| LUD| SG | MG | LG
35 "O"ring | PA2401-150 | JISB2401 1A G150 | 1 1 1 1 1 1
36 Spacer CS0360-F 250** 1 1 1 1 1 1
37 Stop Ring NG1100-160 | H160 2 2 2 2 2 2
38 Thrust Bearing CS0380-F 7317AFADFC7P5a | 2 2 2 2 2 2
39 Lock Nut NG3100-17 AN17 2 2 2 2 2 2
40 Lock Washer NG3200-17 AW17 2 2 2 2 2 2
42 Spacer, Thrust Bearing Alignment | CS0420-F 250" 2 2 2 2 2 2
43 Thrust Bearing Gland CS0430-F 250*** 2 2 2 2 2 2
45 Hexagon Head Bolt NB1516-045 | M16X45 8 8 8 8 8 8
46 Lock Washer CS0460-F 8 8 8 8 8 8
48 Retainer,Oil Seal CS0480-F 250" 1 1 1 1 1 1
49 "O"ring PA2402-135 | JISB2401 1A G135 | 1 1 1 1 1 1
50 Oil Seal CS0501-FV | SA1J 75X100X13 | 1 1 1 1 1 1
51 Seal Cover CS0510-FB | 250** 1 1 1 1 1 1
51 |HE | Seal Cover CS0510-FHE | 250*** (HE) 1 1 1 1 1 1
52 Gasket, Seal Cover CS0521-F | 25pe 1 1 1 1 1 1
53 Hexagn Socket Head Cap Screw NB3512-030 | M12X30 8 8 8 8 8 8
| 54 | L | Unloader Slide Valve (L Port) CS0541-FSL | 2508 1 1
54 | M | Unloader Slide Valve (M Port) CS0541-FSM 2505** 1 1
54 H | Unloader Slide Valve (H Port) CS0541-FSH | 2505™* 1 1
54 L | Unloader Slide Valve (L Port) CS0541-FML | 250M** 1 1
54 M | Unloader Slide Valve (M Port) CS0541-FMM | 250M** 1 1
54 H | Unloader Slide Valve (H Port) CS0541-FMH | 250M** 1 1
54 L | Unloader Slide Valve (L Port) CS0541-FLL | 250L* 1 1
54 M | Unloader Slide Valve (M Port) CS0541-FLM | 250L** 1 1
54 H | Unloader Slide Valve (H Port) CS0541-FLH | 250L** 1 1
55 Unloader Slide Valve - 2505* 1 1
55 Unloader Slide Valve - 250M** 1 1
55 Unloader Slide Valve = 250L
58 Hexagon Socket Head Cap Screw | NB3512-040 | M12:X40 4 4 4
59 "O"ring PA2401-046 | JISB2401 1A P46 2 2 2 2 2 2
60 Unloader Cylinder CS0600-FS 2508**
60 Unloader Cylinder CS0600-FM 250M** 1 1
60 Unloader Cylinder CS0600-FL 250L** 1 1
61 | Hexagon Socket Head Cap Screw | NB3516-040 | M16<40 2 2 2 2 2 2
62 Hexagon Socket Head Cap Screw | NB3516-090 | M16X 90 6 6 6 6 6 6
63 "Q"ring PA2402-190 JISB2401 1A G190 1 1 1 1 1 1
| 64 | Unloader Piston CS0641-F - 250 1 1 1 1 1 1
65 . "0"ring PA2401-155 | JISB2401 1A P155 1 1 1 1 1 1
66 Cap Seal CS0660-F 1 1 1 1 1 1
67 Push Rod,Unloader Slide Valve CS0671-FS 2508** 1 1
67 Push Rod,Unloader Slide Valve CS0671-FM 250M** 1 1
67 Push Rod,Unloader Slide Valve CS0671-FL 250L 1 1
68 Guide Pin CS0680-05 $5xX12 1 1 1 1 1 1
69 Lock Nut NG3100-08 ANO8 2 2 2 2 2 2
70 Lock Washer NG3200-08 AWO08 2 2 2 2 2 2
73 Oring PA2402-035 | JISB2401 1A G35 1 1 1 1 1 1
74 Unloader Cylinder Cover CS0740-F 250** 1 1 1 1 1 1
75 "O"ring PA2402-170 JISB2401 1A G170 1 1 1 1 1 1
76 Hexagon Socket Head Cap Screw | NB3512-030 | M12X30 8 8 8 8 8 8

19




No. | EX Parts Name Code No Remarks SUD MUD|LUD | SG | MG | LG
77 Indicator CAM CS0770-FS | 2508** 1 1
77 Indicator CAM CS0770-FM | 250M** 1 1
77 Indicator CAM CS0770-FL | 250L** 1 1
78 Ball Bearing CS50780-E #6000 1 1 1 1 1 1
79 Stop Ring NG1200-010 | S10 1 1 1 1 1 1
80 Bearing Gland CS0800-E 200 1 1 1 1 1 1
81 Hexagon Socket Head Cap Screw NB3506-015 | M&x15 3 L] 3 3 3 3
82 "V'ring CS0820-EB | 201012 1 1 1 1 1 1
83 Spring CS0830-E 200 1 1 1 1 1 1
84 Retainer,Indicator Cam Spring CS0840-E 200" 1 1 1 1 1 1
85 Oil Injection Pipe CS0851-FS | 2505** 1 1
85 Qil Injection Pipe CS0851-FM | 250M** 1 1
85 Oil Injection Pipe CS0851-FL | 250L** 1 1
87 Guide Block CS0870-F 250" 1 1 1 1 1 1
88 Stem, Guide Block - 200*** 1 1 1 1 1 1
89 "0"ring PA2401-020 | JISB2401 1A P20 2 2 2 2 2 2
91 Shaft Key CS0910-F 250%** 1 1 1 1 1 1
92 Suction Flange CS57140-250 | MYK250A(10") 1 1 1 1 1 1
93 Gasket,Suction Flange CS0931-F MYK250A 1 1 1 1 1 1
94 Hexagon Head Bolt NB1224-065 | M24 <65 12 | 12 12 12 | 12 12
95 Discharge Flange CS7140-151 | MYK150A(6") 1 1 1 1 1 1
96 Gasket,Discharge Flange CR7201-150 | MYK150A 1 1 1 1 1 1
97 Hexagon Head Bolt NB1222-055 | M22 X 55 8 8 8 8 8 8
o8 Spring Pin NE3203-012 | 43x12 2 2 2 2 2 2
100 Mechanical Seal Assembly CS1001-FVY | BOS-E1 1 1 1 1 1 1
120 Unloader Indicator Assembly CS51209-0EF 1 1 1 1 1 1
164 Retainer,Oil Injection Pipe CS1640-F 1 1 1 1 1 1
166 Hexagon Socket Head Cap Screw | NB3505-012 | M5x 12 2 2 2 2 2 2
235 Spacer,Discharge Flange - 250*** 1 1 1 1 1 1
236 Gasket,Discharge Flange Spacer CS2361-F 250 1 1 1 1 1 1
237 Torsional Slip Washer CS82370-F 250" 2 2 2 2 2 2
246 Guide, Unloader Slide Valve CS2460-F 250 1 1 1 1 1 1
247 Hexagon Socket Head Cap Screw NB3508-090 | M8 90 4 4 4 4 4 4
248 Spring Washer ND3300-08 | M8 4 4 4 4 4 4
249 Alignment Pin NE2006-080 | #8X80 2 2 2 2 2 2
| 250 Thrust Washer CS&2500-F 250™ 2 2 2 2 2 2
251 | Flange (for Electromizer) CS7140-050 | MYK50A(2") 1 1 1 1 1 1
252 Gasket, Flange (for Electromizer) CR7201-050 | MYK50A 1 1 1 1 1 1
253 Hexagon Head Bolt NB1516-045 | M16x 45 4 4 4 4 4 4
254 Flange (for Aquamizer) CR7400-032 | MYK32A(1"1/4) 1 1 1 1 1 1
255 Gasket, Flange (for Aquamizer) CR7201-032 | MYK32A 1 1 1 1 1 1
256 Hexagon Head Bolt NB1512-040 | M123<40 4 4 4 4 4 4
267 Special Spring Washer ND3300-12 M2 4 4 4 4 4 4
432 "O"ring PA2402-135 | JISB2401 1A G135 4 4 4 4 4 4
433 "O"ring PA2402-135 | JISB2401 1A G135 4 4 4 4 4 4
528 Sleeve,Qil Seal CS5280-FV | 250V* 1 1 1 1 1 1
529 Set Screw NAB606-010 | M6 10 2 2 2 2 2 2
605 Plug NF0600-25 R 1 1 1 1 1 1
607 | Plug NF0600-04 | R1/8 1 i 1 1 1 1

20




| -1 Parts List (For Model 125UD-400UD)

5) 320** Parts List

No. | EX Parts Name Code No Remarks SUD|MUD|LUD |LLUD| SU | MU | LU
1 Main Rotor Casing CS0010-GS 3208* 1 | 1
1 Main Rotor Casing CS0010-GM | 320M* 1 ‘ 1
1 Main Rotor Casing CS0010-GL 320L* 1 1
1 Main Rotor Casing CS0010-GLL 320LL 1
2 Hexagon Socket Head Cap Screw | NB3522-080 M24 X80 52 | B2 | 52 | 52 | B2 | 52 | 52
3 Alignment Pin NE2025-080 ¢ 25X 80 4
4 Hanger Bolt NB6000-030 M30 2| 2 2
5 Suction Cover CS0050-GU 320 1 1 1
5 Suction Cover CS0050-GLL | 320LL* 1
6 Gasket, Suction Cover Cs0061-G 320" 1 1 1 1 1 1 1
7 Hanger Bolt NB6000-016 M16 2 2 2 2 2 2 2
8 Spring Pin NE3206-018 $p6X18 2 2 2 2 2 2 2
9 "O"ring PA2401-058 JISB2401 1A P58 1 1 1 1 1 1 1
10 A | Plug NF0600-15 R1/2 1 1 1 1 1 1 1
10 | B |Plug NF0800-20 R3/4 1 1 1 1 1 1 1
11 H | Bearing Head CS0114-GDH | 320*** 1 1 1 1
11 H | Bearing Head CS0110-GUH | 320°U 1 1 1
11 | M | Bearing Head CS0114-GDM | 320 1 1 1 1
11 | M | Bearing Head CS0110-GUM | 320*U 1 1 1
11 L | Bearing Head CS0114-GDL 320 1 1 1 1
11 L | Bearing Head CS0110-GUL | 320*U 1 1 1
12 Gasket, Bearing Head CS0121-G 320" 1 1 1 1 1 1 1
13 Hanger Bolt NB6000-016 M16 1 1 1 1 1 1 1
14 Spring Pin | NE3206-018 ¢6x18 2| 2| 2| 2| 2, 2| 2
15 Plug NF0600-08 R1/4 3 3| 3| 3| 3| 3| 3
16 Bearing Cover CS0160-GD 320" 1 1 1 1
16 Bearing Cover CS0160-GU 320*U 1 1 1
17 Gasket, Bearing Cover CS0171-GD 3207 1 1 1 1
17 Gasket, Bearing Cover CS0171-GU 320*U 1 1 1
18 1 | Hexagon Socket Head Cap Screw | NB3520-070 M2070 20 |20 | 20 |20 | 20 | 20 | 20
18 2 | Hexagon Socket Head Cap Screw | NB3520-120 M20x120 14 | 14 | 14 | 14
19 | Alignment Pin | NE2016-070 | #16X70 2| 2| 2| 2| 2| 2| 2
20 Spring Pin NE3203-015 $3X15 1 1 1 1 1 1 1
21 Plug NF0600-10 R3/8 1 1 1 1 1 1 1
22 Balance Piston Cover CS0220-G 320" 1 1 1 1 1 | 1 1
23 Gasket, Balance Piston Cover CS0231-G 320% 1 | 1 1 1 1 1
24 Hexagon Socket Head Cap Screw | NB3516-045 M16X 45 e T e e e e I A I R I
25 Male Rotor CS0252-GS 3208* 1 1
26 Female Rotor 3208* 1 1
25 Male Rotor CS0252-GM 320M** 1 1
26 Female Rotor 320M*~ 1 1
25 Male Rotor CS0252-GL 320L* 1 1
26 Female Rotor 320L 1 1
25 Male Rotor CS0259-GLL 320LL** 1
26 Female Rotor 320LL*
27 Main Bearing CS0270-GRT | 320 2 2 2 4 2 2 2
28 Side Bearing CS0280-GRT | 320" 2| 2 2 2 2 2
29 Stop Ring NG1100-200 | H200 4] 4] 4| 4] 4 4] 4
30 Balance Piston CS0300-G 3207 1 1 1 1 1 1
31 Key, Balance Piston CS0310-G 3207 1 1 1 1 1 1 1

21




No. ! EX Parts Name Code No Remarks SUD/MUD|LUD |LLUD| SU | MU | LU
32 Stop Ring NG1200-100 | S100 1 1 1 1 1 1 1
33 Sleeve, Balance Piston CS0330-G 320 1 1 1 1 1 1 1
34 Spring Pin NE3206-014 | $6xX14 1 1 1 1 1 1 1
35 "O'"ring PA2402-190 | JISB2401 1A G190 1 1 1 1 1 1 1
36 Spacer CS0360-G Fagre 1 1 1 1 1 1 1
37 Stop Ring NG1100-200 | H200 2 2 2 2 2 2 2
38 Thrust Bearing CS0380-G 7321ADFP5a+KL16BC2| 2 | 2 | 2 2|1 2|2 2
39 Lock Nut NG3100-21 | AN21 2 2 2 2 2 2 2
40 Lock Washer NG3200-21 | AW21 2 2 2 2 2|2 2
42 Spacer, Thrust Bearing Alignment | C50420-G 320" 2 2 2 21 2|22
43 Thrust Bearing Gland CS0430-G 320" 2 2 2 2 2 2 2
45 Hexagon Head Bolt NB1520-055 | M20X55 8 8 8 8 8 | 8 8
46 Lock Washer CS0460-G 320 8 8 8 8 8 8 8
48 Retainer,Oil Seal CS0480-G 320 1 1 1 1 1 1 1
49 "O'"ring PA2402-160 | JISB2401 1A G160 1 1 1 1 1 1 1
50 Oil Seal CS0501-GV | SA1J95X120X13 1 1 1 1 1 1 1
51 Seal Cover CS0510-GB | 320" NENENEIERERE
51 | HE |Seal Cover CS0510-GHE | 320*** (HE) 1 1 1 1 1 1 1
52 Gasket, Seal Cover CS0521-G 320" 1 1 1 1 1 1 1
53 Hexagon Socket Head Cap Screw | NB3516-040 | M16:X40 8 8 8 8 8| 8 8
58 Hexagon Socket Head Cap Screw | NB3516-050 | M16X50 4 4 4 4 | 4| 4 | 4
59 "O"ring PA2401-032 | JISB2401 1A P32 1 1 1 1 1 1 1
60 Unloader Cylinder CS0600-GS | 3205™ 1 1
60 Unloader Cylinder CS0600-GM | 320M** 1 1
60 Unloader Cylinder CS0600-GL | 320L™ 1 1
60 Unloader Cylinder CS0600-GLL | 320LL™ 1
61 Hexagon Socket Head Cap Screw | NB3520-050 | M20 x50 2 2 2 2 2| 2 2
62 Hexagon Socket Head Cap Screw | NB3520-110 | M20X110 6 6 6 6 6 | B 6
63 "O"ring | PA2402-240 |JISB2401 1A G240 1 1 1 1 1 1 1
64 Unleoader Piston CS0640-G 320" 1 1 1 1 1 1 1
65 "O"ring PA2401-200 | JISB2401 1A P200 1 1 1 1 1 1 1
66 Cap Seal CS0660-G CAP-3BE200 1 1 1 1 1 1 1
67 Push Rod,Unloader Slide Valve CS0670-GS | 3208* 1 1
67 Push Rod,Unloader Slide Valve CS0670-GM | 320M** 1 1
67 Push Rod,Unloader Slide Valve CS0670-GL | 320L* 1 1
67 Push Rod,Unloader Slide Valve CS0670-GLL | 320LL™ 1
68 Guide Pin CS0680-06 $6X16 1 1 1 1 1 1 1
69 Lock Nut NG3100-10 | AN10 1 1 1 1 1 1 1
70 Lock Washer NG3200-10 | AW10 1 1 1 1 1 1 1
71 Lock Nut NG3100-12 | AN12 1 1 1 1 1 1 1
72 Lock Washer NG3200-12 | AW12 1 1 1 1 1 1 1
73 "Q"ring PA2401-044 | JISB2401 1A P44 1 1 1 1 1 1 1
74 Unloader Cylinder Cover CS0740-G 320 1 1 1 1 1 1 1
75 "Q"ring PA2402-210 |JISB2401 1A G210 1 1 1 1 1 1 1
76 Hexagon Socket Head Cap Screw | NB3516-040 | M1640 8 8 8 8 8|8 |8
77 Indicator CAM CS0770-GS | 3208™ 1 1
77 Indicator CAM CS0770-GM | 320M™ 1 1
77 Indicator CAM CS0770-GL | 320L™ 1 1
77 Indicator CAM CS0770-GLL | 320LL*™ 1
78 Ball Bearing CS0780-E #6000 1 i 1 1 1 1 1

22




| -1 Parts List (For Model 125UD-400UD)

5) 320** Parts List

No. | EX Parts Name Code No Remarks SUD|MUD LUD |LLUD| SU | MU | LU
79 Stop Ring NG1200-010 | S10 1 1 1 1 1 1 1
80 Bearing Gland CS0800-E 200L** 1 1 1 1 1 1 1
81 Hexagon Socket Head Cap Screw NB3506-015 | M6 15 3 3 3 3 3 3 3
82 "V'ring CS0820-EB | 20X10xX12 1 1 1 1 1 1 1
83 Spring CS0830-E 200L* 1 1 1 1 1 1 1
84 Retainer,Indicator Cam Spring CS0840-E 200L** 1 1 1 1 1] 1 1
85 Oil Injection Pipe CS0850-GS | 3208* 1 1
85 Oil Injection Pipe CS0850-GM | 320M** 1 1
85 Oil Injection Pipe CS0850-GL | 320L* 1 1 1
86 "O"ring PA2402-030 | JISB2401 1A G30 1 1 1 1 1 1 1
87 Guide Block Cs0870-G 320 1 1 1 g 1 1 1
89 "O"ring PA2401-024 | JISB2401 1A P24 2 2 2| 2 2 2 2
91 Shaft Key CS0910-G 320*** 1 1 1 1 1 1 1
92 Suction Flange CS7140-350 | MYK350A(14") 1 1 1 1 1 1 1
93 Gasket,Suction Flange CS0931-G MYK350A 1 1 1 1 1 1 1
94 Hexagon Head Bolt NB1224-075 | M24 X75 16 |16 | 16 |16 |16 |16 | 16
95 Discharge Flange CS7140-201 | MYK200A(8") 1 1 1 1 1 1 1
96 Gasket,Discharge Flange CR7201-200 | MYK200A 1 1 1 1 1 1 1 |
97 Hexagon Head Bolt NB1220-055 | M20X55 12 12 | 12 |12 |12 |12 | 12
100 Mechanical Seal Assembly C3S1000-GV | BOS-E1 1 1 1 1 1 1] 1
120 Unloader Indicator Assembly CS1209-0EF 1 1 1 1 1 1 1
150 "O"ring PA2402-220 | JISB2401 1A G220 2 2 2 2 2 2 2
166 Hexagon Socket Head Cap Screw NB3505-010 | M5 10 & 4 4 4 4 4 4
167 Plug NF0600-15 | R1/2 1 1 1 1 1 1 1
215 Flange,Lubrication Oil Supply CS7140-040 | MYK40A(1 1/2") 1 1 1 1 1 1 1
216 Flange CR7201-040 | MYK40A 1 i 1 1 1 1 1
| 217 Hexagon Head Bolt NB1512-040 | M12X40 4 4 4 4 4 4 4
218 Flange,Injection Oil Supply CR7400-025 | MYK25A(1") 1 1 1 1 1 1 1
219 Gasket,Injection Oil Supply Flange CR7201-025 | MYK25A 1 1 1 1 1 1 1
220 Hexagon Head Bolt NB1512-040 | M12<40 4 4 4 4 4 4 4
230 Plug NF0600-20 | R3/4 1 1 1 1 1 1 1
237 Torsional Slip Washer CS2370-G J20r 2 2 2 2 2 2 2
246 Guide, Unloader Slide Valve CS2460-G 320> 1 1 1 1 1 1 1
247 Hexagon Socket Head Cap Screw NB3510-110 | M10X110 4 4 4 4 4 4 4
248 Spring Washer ND3300-10 | M10 4 4 4 4 4 4 4
249 Alignment Pin NE2013-100 | ¢ 13X100 2 2 2 2 2 2 2
250 Thrust Washer CS2500-G 3201 2 2 2 2 2 2 2
251 Flange (for Electromizer) CS7140-080 | MYK80A(3") 1 1 1 1 1 1 1
252 Gasket, Flange (for Electromizer) CR7201-080 | MYK80A 1 1 1 1 1 1 1
253 Hexagon Head Bolt NB1220-050 | M20 X 55 4 4 4| 4 4 | 4 4
254 Flange (for Aquamizer) CS7140-050 | MYK50A(2") 1 1 1 1 1 1 1
255 Gasket, Flange (for Aquamizer) CR7201-050 | MYK50A 1 1 1 1 1 1 1
256 Hexagon Head Bolt NB1516-045 | M16 X 45 4 4 4 4 4 4 4
267 Special Spring Washer ND3300-16 | M16 4 4 4 4 4 4 4
326 Gland,"O"ring CS3260-G 1 1 1 1 1 1 1
528 Sleeve,Oil Seal CS5280-GV 1 1 1 1] 1 1 1

23




6) 400** Parts List

No.| EX | Parts Name Code No Remarks SUD | MUD | LUD | LLUD
1 Main Rotor Casing 4005 1
1 Main Rotor Casing 400M** 1
1 Main Rotor Casing 400L** 1
1 Main Rotor Casing 400LL** 1
2 Hexagon Socket Head Cap Screw M30x110 60 60 60 60
3 Alignment Pin 30100 4 4 4 4
4 Hanger Bolt M42 2 2 2 2
5 Suction Cover CS0050-QV 400*** 1 1 1 1
6 Gasket, Suction Cover CS0061-S1 4032** 1 1 1 1
7 Hanger Bolt NB6000-024 M24 2 2 2 2
8 Spring Pin #B8X25 2 2 2 2
9 "0"ring PA2402-095 JISB2401 1A G95 1 1 1 1
11 Bearing Head csot10-Qv 400*UD 1 1 1 1
12 Gasket, Bearing Head Cso120-QV 400V* 1 1 1 1
13 Hanger Bolt M42 i 1 1 1
14 Spring Pin $8X25 2 2 2 2
15 Plug NF0600-25 NPT 1" 1 1 1 1
16 Bearing Cover CSs0160-QV 400*UD 1 1 1 1
17 Gasket, Bearing Cover Cs0170-QV 400*** 1 1 1 1
18 Hexagon Socket Head Cap Screw M30<100 26 26 26 26
19 Alignment Pin 20x100 2 2 2 2
20 Spring Pin $3%X16 1 1 1 1
22 Balance Piston Cover Cs0220-QV 400™ 1 1 1 1
23 Gasket, Balance Piston Cover CS50230-QV 400%* 1 1 1 1
24 Hexagon Socket Head Cap Screw M24 X 70 15 15 15 15
25 Male Rotor CS0250-QS 4008 1
26 Female Rotor 4005 1
25 Male Rotor CS0250-QM 400M** 1
26 Fermale Rotor 400M** 1
25 Male Rotor 400L™ 1
26 Female Rotor 400L* 1
25 Male Rotor 400LL™ 1
26 Female Rotor 400LL* 1
27 Main Bearing CS0270-Q 400%** 2 2 2 2
28 Side Bearing CS0280-Q 400 2 2 2 2
29 Stop Ring NG1100-250 H250 4 4 4 4
30 Balance Piston CSs0300-QV 400V** 1 1 1 1
31 Key, Balance Piston 400V** 1 1 1 1
32 Stop Ring NG1200-120 5120 1 1 1 1
33 Sleeve, Balance Piston CS0330-QV 400V 1 1 1 1
34 Spring Pin $ 10X 25 1 1 1 1
35 "0O"ring | PA2402-240 JISB2401 1A G240 1 1 1 1
36 Spaser CSo0360-QV 400V** 1 1 1 1
37 Stop Ring NG1100-250 H250 2 2 2 2
38 1 | Thrust Bearing CS0380-QM1 | 400" M 1 1 1 1
38 | 2 |Thrust Bearing CS0380-QF2 | 400" F 1 1 1 1
39 Lock Nut NG3100-28 AN28 2 2 2 2
| 40 Lock Washer NG3200-28X | AW28X 2 2 2 2

24




| -1 Parts List (For Model 125UD-400UD)

6) 400** Parts List

No. | EX Parts Name Code No Remarks SUD | MUD | LUD |LLUD

42 Spacer, Thrust Bearing Alignment | CS0420-QV | 400" | 2 2 2 2

43 1 | Thrust Bearing Gland CS0430-QVM | 400%** 1 1 1 1

43 2 | Thrust Bearing Gland CS0430-QVF | 400~ B 1 1 f

45 Hexagn Socket Head Cap Screw | | M20% 75 | 12 | 12 12 12

46 Conical Spring Washer | ND3200-20 | M20 l12 |12 |12 |12

51 Seal Cover CS0510-QV | 400" i1 1 1

53 Hexagn Socket Head Cap Screw NB3516-040  M16x40 8 8 8 8
| 54 L | Unloader Slide Valve (L Port) 400S™ 1

54 | M | Unloader Slide Valve (M Port) 4005* 1

54 L | Unloader Slide Valve (L Port) 400M™ 1

54 | M | Unloader Slide Valve (M Port) 400M** 1

54 L | Unloader Slide Valve (L Port) 400L** 1

54 | M | Unloader Slide Valve (M Port) 400L** |1

54 L | Unloader Slide Valve (L Port) 400LL*™ ! 1

54 | M | Unloader Slide Valve (M Port) 400LL* .

58 Hexagon Socket Head Cap Screw NB3516-055| M16X55 7 7 | 7 7

60 Unloader Cylinder 4008** 1

60 Unloader Cylinder 400M™* 1

60 Unloader Cylinder 400L** 1

60 Unloader Cylinder 400LL* ‘ 1

61 Hexagon Socket Head Cap Screw M24 %85 2 2 | 2 2

62 Hexagon Socket Head Cap Screw M24 <180 9 9 | 9 9

63 "O"ring PA2402-300 | JISB2401 1A G300 1 1 } 1 1

64 Unloader Piston 400 1 1 1 1

65 "O"ring" JISB2401 1A P265 1 1 1 1

66 Cap Seal CS0660-QD | CAP-3BE265 1 1 1 1

67 Push Rod,Unloader Slide Valve 4005*** 1

67 Push Rod,Unloader Slide Valve 400M™* 1

67 Push Rod,Unloader Slide Valve 400L*** 1

67 Push Rod,Unloader Slide Valve 400LL*™ 1

68 Guide Pin CS0680-06 | ¢6x16 1 1 1 1

69 Lock Nut NG3100-10 | AN10 2 2 2 2

70 Lock Washer NG3200-10 | AW10 1 1 1 1

73 "O"ring PA2402-045 | JISB2401 1A G45 1 1 1 1

74 Unloader Cylinder Cover 400" 1 L 1

75 "O"ring PA2402-270 | JISB2401 1A G270 1 1 1 1

76 Hexagon Socket Head Cap Screw NB3522-080 | M24 <80 11 11 11 14

77 Indicator CAM 4008** 1

77 Indicator CAM 400M** 1

77 Indicator CAM 400L* 1

7 Indicator CAM 400LL™* 1

78 Ball Bearing CS0780-QV | #6302 1 1 1 1

79 Stop Ring NG1200-015| S15 1 1 1 1

80 Bearing Gland CS0800-QV | 400V** 1 1 1 1

81 Hexagon Socket Head Cap Screw NB3506-015 | M6 <15 3 3 3 3

82 "V'"ring 20X10X12 1 1 1 1

83 Spring | CS0830-E | 200L** 1 1 1 1

84 Retainer,Indicator Cam Spring : C30840-QV | 400V*™ 1 1 1 1

25




| No.| EX Parts Name Code No Remarks SUD | MUD | LUD [LLUD
9 Shaft Key 400 1 1 1 1
92 Suction Flange ANSI#300 16" 1 1 1 1
93 Gasket,Suction Flange ANSI#300 16" 1 1 1 1
94 Stud Bolt & Nut 11/4" -7UNC x165mm | 20 20 20 20
95 Discharge Flange ANSI#300 12" 1 1 1 1
96 Gasket,Discharge Flange ANSI#300 12" 1 1 1 1
97 Stud Bolt & Nut 11/8"-7UNC X 150mm | 16 16 16 16
100 Mechanical Seal Assembly 400*** BOD 1 1 1 1
100 | B | Mechanical Seal Assembly 400*** BBD 1 1 1 1
120 Unloader Indicator Assembly 1 1 1 1
150 "O"ring PA2402-290 | JISB2401 1A G290 2 2 2 2
166 Hexagon Socket Head Cap Screw NB3512-025 | M12X25 4 4 4 4
215 | 1 | Flange,Lubrication Qil Supply for Main Journal ANSI#300 2" 1 1 1 1
215 | 2 | Flange,Lubrication Oil Supply for Side Journal ANSI#300 2" 1 1 1 1
215 | 3 | Flange,Lubrication Oil Supply for TPTB ANSI#300 2" 1 1 1 1
216 | 1 | Gasket,Lubrication Qil Supply for Main Journal ANSI#300 2" 1 1 1 1
216 | 2 | Gasket, Lubrication Qil Supply for Side Journal ANSI#300 2" 1 1 1 1
216 | 3 | Gasket, Lubrication Qil Supply for TPTB ANSI#300 2" 1 1 1 1
217 | 1 | Stud Bolt & Nut 75mm 8 8 8 8
217 | 2 | Stud Bolt & Nut 75mm 8 8 8 8
217 Stud Bolt & Nut 75mm 8 8 8 8
218 Flange,Injection Oil Supply ANSI#300 2" 1 1 1 1
219 Gasket,Injection Oil Supply ANSI#300 2" 1 1 1 1
220 Stud Bolt & Nut 75mm 4 4 4 4
221 Flange,Loading oil conection for hydoraulic cylinder ANSI#300 1" 1 1 1 1
222 Gasket,Loading oil conection for hydoraulic cylinder ANSI#300 1" 1 1 8 8
223 Stud Bolt & Nut 75mm 4 4 4 4
246 Guide, Unloader Slide Valve CS2380-QV | 400" 1 1 1 1
247 Hexagon Socket Head Cap Screw NB3516-075 | M16X75 8 8 8 8
249 Alignment Pin NE2016-055 | 55 2 2 2 2
267 Special Spring Washer ND3300-16 | M16 7 7 7 7
325 "0"ring PA2401-070 | JISB2401 1A P70 2 2 2 2
326 Gland,"O"ring CS3260-QV | 400V* 1 1 1 1
432 "O"ring PA2402-210 | JISB2401 1A G210 4 4 4 4
433 "O"ring PA2402-210 | JISB2401 1A G210 4 4 4 4
597 Spring Washer ND3200-06 | M6 3 3 3 3
605 Plug NF0600-10 | NPT3/8 3 3 3 3
664 Backup Ring SUN-2BP-70-T2 4 4 4 4
674 "O"ring JISW1516 1A G39 4 4 4 4
999 Drain Flange ANSI#300 1" 1 1 1 1
999 Gasket,Drain Flange ANSI#300 1" 1 1 1 1
| 999 Stud Bolt & Nut 75mm 4 4 4 4

26




II. PREPARATIONS FOR DISMANTLING Please read this manual carefully and be sure that you

understand the procedures completely before starting.
The following are the detailed instructions for dismantling,

inspecting and assembling the MYCOM screw compressor I -1 Hand tools

for routine servicing. A landing plate or metal work bench should be available in
Partial dismantlement and inspection may be carried out addition to the necessary hand tools. The landing plate
without raising the compressor, but it must be removed does not need a machined surface; only a smooth clean
from the base for a complete inspection. surface, with a thickness of at least 1.5mm. For models up
The technique used when dismantling and the handing of to 160LUD the landing plate should be 800mm wide &
parts mentioned in this manual should be followed closely, 1,000mm by 1,500mm for the 200SUD & larger models. The
otherwise damage or trouble may occur after starting up. working area must be spacious, clean, and free from dust.

Fig.13-1 Longitudinal section (Type125~250}

Fig.13-2 Cross section (Type125~250)
21)(16
48

52

51

LT
7
o
H=
:

—

2



Fig.13-3 Longitudinal section (Type 320)

C/ BEEREEEEREE
gy ///m/// | \ \hU
P \Q

R

A,

‘ Fig.13-4 Cross section (Type 320)

i

] LR
1 X, \ /”/ //// /\nﬂ;
| // NN

=

C\ W e
2ERE @E @) @45 m(@?

28



I -2 Releasing of Refrigerant

Before dismantling release the gas in the compressor.
Purge gas in the compressor using a by-pass or by drawing
the gas out with another compressor. If the former ways is
impossible, release the gas directly into the atmosphere.
Halocarbon gases may be released into a well ventilated
room. Special caution should be paid releasing gas if the
machine room is located is the basement of the building as
of the gas is heavier than air and will remain over floor or
produce hazardous gas if comes it contact with fire.
Ammonia gas must be discharged into water. In this case,
should be taken to ensure that the water is not sucked into
the machine.

I -3 Disconnecting of Auxiliary Equipment

Remove the following parts which are coupled with or

attached to the compressor.

(1) The coupling which connects the compressor to the
motor.

(2) The flanges connecting the compressor at the suction
and discharge sides.

(3) The lubrication pipes connected to the compressor. (Oil
remaining in the pipe may flow out, so loosen the
connections slowly using a tin of some sort to catch the
draining oil.)

(4) The connections to the unloader. (Refer to IV-2 Disman-
tling of unloader indicator.) Care should be taken

Fig.13-5 Longitudinal section (Type 400)

® ®

24

78 79
@)Lt @
B2 s 07|
‘ 81
DETAIL "A"

Fig.13-6 Cross section (Type 400)

poq@ 22

Q%@K
Lgs‘m\ N

PR
/@7?/@

[

)

il

B@d

7
i2 = ) i
= / |
2 + -l 5 p T
77 E/E ’ / :l'
@ alf| miva=1 NN
T / J—/

>

blo®

29



not to tangle the wires, arrange them neatly for recon-
nection.

(5) Liquid injection type - Liquid line piping electromizer
(economizer) type - gas suction line from the liquid
cooler.

II -4 Removing Compressor

The hanger eye bolt in the middle of the compressor should
be used for lifting the compressor, there are 6 to 8 Allen
screws located on the lower part of the casing which are

inaccessible after the compressor is placed on the landing
plate and they should be removed after the compressor has
been hoisted clear.

Fig.15 Lower Allen screws securing the suction cover

Precautions when loosening rotor casing bolts Model
250 and Larger Screw Compressors

The lower portion of the rotor casing of Model 250 and
Larger screw compressors is secured to the bearing head
and suction cover with bolts. Do not loosen these bolts
while the casing is suspended. Loosen only after the feet of
the suction cover and the bearing head are firmly down on
the workbench or table. The best method is to position two
tables of equal height at a proper distance under the casing.
Unless the casing is properly set, there is a risk of it
dropping during the loosening work.

30

Fig.16 Lower Allen screws securing the bearing head

Fig. 17 Workbench & table

T [EH
S 1
—
.
I -5 Draining Qil

Most of the oil can be drained while the compressor is
suspended by removing the drain plugs (10&21) on the
bottom of the suction cover (5) and the bearing cover (6).
0il remaining in the unloader cylinder, blind cover and seal
cover may be drained when dismantling these parts on the
landing plate.

II.PROCEDURES FOR DISMANTLING

The dismantling and checking the screw compressor
should be follows.

Following our procedure will minimize the work, even for
partial dismantlement.

Types 125~320 have the discharge flange on the bearing
cover. Theis projects below the bottom of the compressor,
so when placing the compressor on the loading plate it
should project over the end of the plate.

Fig.18

/
— Discharg flange

When the work is done on the floor, position a timber block
under the compressor discharge side after the bearing
cover has been removed.



Parts to be disassembled Sequence of disassembly
(1) Mechanical seal (1)
( 2 ) Unledaer indicator (2)
(3 ) Unlodaer cover (2)—(3)
( 4 ) Unlodaer piston & [ (2)—=(3)—=(4)
unloader cylinder ‘
(5 ) Bearing cover (1)—=(5)
( 6 ) Thrust bearing (1)—~(5)—(6)
(7)) Blind cover (2)+(3)—=(4)—(7)
( 8 ) Balance piston (2)—=+(3)—(4)—=(7)—(8)
(9 ) Suction cover & (2)—=(3)—=(4)—=(7)—(8)—(9)
side bearing
(10) Rotor (1)~(10
(11) Bearing head & (1)~ (1)
main bearing
(12) Unlodaer slide valve & | (1)~ (12)
guide block

Sequence up to (8) can be done on the base, but (9) to (12)
must be done on the landing plate. The details of each step
are as follows.

IV.DISMANTLEMENT AND S
INSPECTION ]

T

Care must be taken during each phase. The slightest mis-
take may necessitate rotor replacement and/or trouble and
capacity failure after start up. Be sure to read each section
carefully and to understand the procedures thoroughly
before starting.

IV-1 Mechanical Seal

Construction:125-320UD
A new balance type single seal (100) is used for UD type
compressor. A combination of tungsten carbide and carbon

graphite is used for the frictional surface of the seal and an
'O ring is provided for packing. As shown Fig.19, balance
type mechanical seal function well under a wide range of
conditions. An oil seal to the inside of the seal to act as an
oil retainer. Because the frictional portion of the seal is
subject to wear due to the rapid rotation of the shaft, a
sleeve (528) is provided for the frictional portion on model
200~320 so that the friction portion can be replaced.

Fig. 19 Mechanical seal, Exploded drawing

Fig. 20 Mechanical seal

Cross sectional view of single seal (After 2003/May)
"Chek the seal direction"

W-1.1

a) Remove the seal cover by unscrewing the Allen screws
from the cover (51).

b) A carbon insert (101) is set in the seal cover and a turn-
stop pin (102) is set into the outer rim of the insert. The
carbon insert is very fragile, so care must be taken when
removing the seal cover.

Fig 21 Removing Allen bolts securing seal cover

31



Fig. 22 Removing seal cover

c¢) After removing the seal cover, check the axial surface for
scratches, dust or paint residue, and clean the area
thoroughly to avoid damage to the "O" ring (106)of the
shaft packing. From type 160, remove the plugs on the
bearing cover, and loosen the setscrews (111) of the seal

collar.

For type 400 after removing the seal cover, pulling out the
shower flushing ring (611). See IV-1' Mechanical Seal
400 (next page)

Fig.23 Mechanical seal

d) Loosen the set screw (111) of the seal collar (109) about
four turns, and remove the seal unit (104 to 111).
It is not necessary to remove the set screws completely
from the seal collar, but the seal ring should be turned to
confirm that the set screws are free of the shaft. After
confirmation, the seal unit can be removed.

32

e) Furthermore, inside the mechanical seal can be found a
seal gland (48) This gland contains an oil seal (50).

Fig. 25 Seal gland

f) The "O" ring (49) between the seal cover and the seal
gland should be removed before removing the seal gland.
The seal gland can be pulled out easily using two eye-bolts.

g) Remove the sleeve of the oil seal (528) after loosening
the two setscrews (529)

Fig. 26 Qil seal sleeve (528) @

h) All dismantled parts should be washed thoroughly and
placed in proper order in a clean dust free place. The
carbon insert and seal ring should be cleaned and set
aside.

IV-1.2 Inspection:

a) Check the contact surfaces of the carbon insert (101)
and the seal ring (104). They may be reused if they do
not show undue wear, and no leakage has occurred prior

to dismantlement.

Fig.27 Single seal



b) Inspect the "O" rings. For Freon refrigerant systems, IV-1° Mechanical Seal (400UD)

the "O" ring may suffer from swelling or deformation. If

any abnormality is observed in an "O" ring, replace it. A 1. Remove the hexagon socket cap screws on the seal cover
total of four "O" rings are used for the seal cover, seal and remove the cover.

carbon and seal collar Inspect the frictional surface of the
oil seal sleeve (528).

If any wear is found, replace the oil seal and the sleeve
with new parts. Since the oil seal is specially designed for
the compressor, only genuine parts should be used.

It is not necessary to remove the carbon insert from the
seal cover or seal gland, other than for checking for
leakage of the seal parts.

~

C

Fig. 400-2 Removeing seal cover (2)

Fig. 400-3 Cross sectional view of mechanical shaft seal

Hexagon Scket cap Screw

Oil Flushing Ring Adapter Seal Cover

Slecve Lock Nut

Fig. 29 Bellows type single seal

= ==

1

Quter Stationary Side Seal Assembly

Rotery Side Seal Ring Assembly

Inner Stationary Side Seal Assembly

33



2. Install two eyebolts into the bolt holes on the outer sta-
tionary side seal assembly and pull out the outer

stationary side seal assembly carefully.

Fig.400-6 Lock nut sleeve (2)

4. Attach the threaded ring jig to the rotary side seal ring
assembly and pull out the rotary side seal ring assembly
from the stuffing box with the threaded ring jig.

e
Fig.400-4 Outer staticnary side seal assembly

3. Loosen the set screws on the sleeve lock nut and turn the

nut using a the wrench. Remove the sleeve lock nut from
the shaft.

Fig. 400-5 Set screws

Fig. 400-8 Rotary side seal ring assembly

|

Fig.400-6 Lock nut sleeve (1)

34



5. Remove the oil flushing ring adapter from the stuffing | Fig. 400-12 Optional bellows type seal (Reference)

= @)
e __//”?é

box.

K =

L
< ’: \ T—F L4~ (18
_&L } _ T - S
[ 7 = jun N | E—
Gog U [he 102 \Qaa l (
88 G T
I} - -:‘;}jﬁﬂt T
[T
Fig. 400-9 Qil flushing ring adapter . 5 "!rl = H
E RN
6. Remove the small key on the top of the male rotor. Put b "
the key in the safe place so as not to lose it. I A e AN
7. Install two eyebolts in the bolt holes on the inner . L )
stationary side seal assembly and pull it out horizontally = ——ld
from the stuffing box. J

. JL@E
IV-2. Unloader Indicator "@% I Tr

Two types of unloader indicator control, automatic and

manual, are available. This description is for the automatic
control indicator only.

IV-2.1.Dismantlement:
It is not necessary to dismantle the unloader indicator itself
when dismantling of the compressor. The dismantlement,

assembly and adjustment of the unloader indicator are

described in chapter VI.

Two methods of removing the compressor from the frame

can be used;

1. After a) below, remove the wiring and separate from the
connector support (144) or

2. After e) below, leave all indicator parts on the frame side.
Either method is OK but when removing the wiring only,
install the indicator cover to protect the indicator itself
before removing the compressor.

a) Remove the 3 Allen screws (147) which holding the
indicator cover (146), and remove.

b) The indicator cover together with the glass and glass

’: y spacer can be removed. Take care not to drop the glass
Fig.400-11 Pulling out inner stationary side seal pulling out because it is only glued to the spacer.

35



. P " &
i - v

Fig.30 Allen screw holding the indicator cover

¢) The manual type has an extension shaft with an indicator
needle. The automatic type has a micro-switch cam
which connects the potentiometer shaft and the unloader
cylinder cam shaft.
Loosen the set screw (128) inside of the micro-switch
cam to free the potentiometer shaft and micro-switch
cam.

Fig.31 Loosening Allen screws holding cam shaft and micro-switch cam.

d) Loosen the Allen screw (122) holding the hase plate
(121), and remove the micro-switch base plate.

Fig. 32 Loosening Allen screws of micro-switch base plate

36

Fig. 33 Removing indicator

Fig. 35 Standard Indicator of 125UD

Fig. 36 Unloader cover



Fig. 37 Unloader cover assembly

-

Fig. 38 Setting cam and push rod

IV-3 Unloader Cover F@]D‘Jﬂ 7 ”
The indicator cam (77) which shows the position of an
unloader slide valve is set in the unloader cover (74).

It is not necessary. To disassemble unless there are
abnormalities such as leakage of the packing or indicator
malfunction.

IV-3.1 Disassembly:

a) After removing the unloader indicator, remove the Allen
screws (76) which hold the unloader cover.

b) The indicator cam is fixed to the cover and will come out
as the cover is withdrawn. This mated with the unloader
push rod by a guide pin is fixed in the push rod.

Care should be taken not to incline the unloader cover is

the shaft of the indicator cam may be bent.

¢) If the indicator does not work normally, the indicator cam
(77) and guide pin (68) should be inspected. The packing
should be disassembled if leakage around the cam/un-
loader cover seal occurs.

(1) The bearing gland (80) holding the indicator cam is
attached by three Allen screws (81) to the inside of
the unloader cover. Remove these Allen screws and
pull out the indicator cam.

Fig. 39 Body of unloader cover

Fig. 40 Shaft seal parts of indicator cam

(2) The ball bearing (78) and snap ring (79) set on the
shaft need not be disassembled.

(3) Disassemble the spring retainer (84), spring (83) and
the Teflon V ring (82) in this order. The Teflon V ring
must be renewed if once removed.

4

Fig. 41 "V" ring

IV-3.2 Inspection:

a) Check the shaft packing of the indicator cam. If
leakage occurs, replace the V ring and insert the
contact surface of the shatft.

b) The indicator cam must be removed if it is damaged or
defective.

37



IV-4 Unloader Piston and
Unloader Cylinder

Fig. 42 Morving unloader piston '

a) For thorough inspection of the unloader, the unloader
piston (64) and unloader cylinder (60) must be removed.
Before disassembly of these parts, Connect the com-
pressed air pipe to the connecting port of oil pressure
piping, which is prepared at the downward of the suction
cover for unloader activation, then inject compressed air
into the oil piping line to move the unloader piston to the
full load position.

b) The unloader piston is fixed to the unloader push rod
(67) by a bolt. Straighten the lock washer claws (72), and
remove locknut (69).Pull out the unloader piston.

If the piston is removed from the cylinder it is necessary
to remove the cylinder, attached by 8 Allen screws (61&-
62) as well, in order to reassemble the unit correctly.

Fig. 43 Unloader piston removal

¢) The unloader cylinder which is fixed to the Balance
piston cover by two short bolts is fastened to the suction
cover withsix long bolts with the blind cover between
them.
If do not disassemble cylinder section and proceed the
disassembly of other sections, leave to short bolts and
remove a unit with the blind cover only loosing Allen
screw (24), but at that time, take care for not spoil by the
spilling out of oil which is kept between the balance
piston and side bearing.

I-4.1 Inspections:

a) Remove and check the Teflon cap and the "Q" ring (65)
on the unloader piston. It is recommended that these to
used at least two years.

38

b) Check the unloader cylinder carefully as there is a pos-
sibility that the surface may be coated with oil residue or

is scored. Iinish the surface with fine emery paper.
c) Check the seating of the '0' ring (73) on the piston.

V-5 Bearing cover 2 :_‘:@
There are some differences

between types UD and G. The UD type has a discharge
flange and weight is therefore unbalanced so care should

be taken when handling. Removal of the bearing cover (16)
is necessary when checking the thrust bearing and/or
pulling out rotors.

IV-5.1 Disassembly:
a) Remove all Allen screws (18) or (18-1). The bearing cover
is still held to the bearing head by the guide pin (19).

Fig. 45 Removing bearing cover

b) Insert two eye-bolts in the holes provided in the cover
and press off the cover evenly.

c) Before pressing off the bearing cover the shaft should be

covered with rags to protect it should the cover fall after
the guide pin (19) come free. Screw a headless bolt in to
the top hole to prevent the cover falling.
The bearing covers of 250SUD, MUD, LUD and larger
types are provided with a hanging bolt on the top of the
cover, which should be used during disassembly and
reassembly.



V-6 Thrust Bearing 125-320

400UD refer to V.- 6’ thrust bearing (400UD)
The thrust bearing is the most important of all component
parts of the screw compressor. Special care should be taken
with assembly and adjustment; otherwise it may cause
trouble and/or poor capacity performance.

Fig. 46 A pair of thrust bearings (Left side lies upon the right side)

The thrust bearing (38) employed is a face assembled
angular contact type ball bearing which is specially desig-
ned for accuracy and long life. The construction of this
bearing is such that it receives the thrust load completely
and does not receive any radial load. (Clearance is kept

Fig.47 Thrust Bearing of 160SUD~200LUD

. No. | Description Qty 4
38 | Thrust bearing 2sets |
39 Lock nut 2pcs |
40 Lock washer 2p'cs |
|4 Bearing spacer 2 pcs
42 Washer 2pcs
43 Thrust bearing gland 2 p'cs
45 Gland bolt ) 8pcs |
46 Lock washer 8 p'cs
237 Tortional slip washer 2 p'cs
250 Thrust bearing washer, w/o type 400 2p'es |

between the outer race of the thrust bearing and the
bearing head.)

The above is important in deciding the gap of the rotors and
bearing head at the discharge side. This gap has a signi-
ficant influence on the capacity of compressor.

There are two types fastening for the thrust bearings, refer
to Fig.47 and 49

IV-6.1 Disassembry: thrust bearing gland

a) Bend back the claws of washers (46) and (47) which lock
the gland bolts (45). Unscrew the gland bolts and remove
the thrust bearing glands (43) and thrust bearing gland
guides (44) as units, When pulling out the last bolt, care
should be taken so as not to allow the part to fall.
Sometimes spring washers are employed instead of
common lock washers

Fig.49 Thrust Bearing of 250SUD~320LUD

46

Jl

39

Q 237

\ 40
250

(]
A a @ 43

|
43 43

]
No. \ Description Q'ty

38 |  Thrustbearing 2 sets

39 Lock nut 2p'cs
40 Lock washer ' 2 p'cs _

41 Bearing spacer 2p'cs

| 42 Washer 2 plcs

| 43 Thrust bearing gland ~ 2pls

> | 45 Gland bolt 8 p'cs
T 43 46 Lock washer Bpocs |

7 1 237 Tortional slip washer 2p'cs
42 4138 250 Thrust bearing washer, w/o type 400 2 p'csri

39



ey

Fig. 50 Parts of thrust bearing gland (160UD) Fig. 54 Bearing spacer & washer after removed bearing

Fig. 55 Marks on the spacer and washer Disassembly of thrust bearing

b) Bend back the claws of the lock washers (40) on the
axial side. Loosen the locknuts (39), and remove. A
torsional slip washer is inserted between the locknut and
the lock washers, care should be taken not to bend or
loose.

¢) There is a gap between the outer race of the thrust
bearing and the bearing head. The inner race of the
bearing is easily removed using a wire about 2 to 3 mm
diameter. with a bent point. Insert this wire between the
outer race and the ball retainer and pull out.

d) Bearing spacer (41) and washers (42) are found behind
the thrust bearings. These parts have been marked M
and F, to indicate the male and female rotor sides. All
parts should be separated into two groups and during
reassembly should not be mixed.

e) 250UD&320UD models do not employ a thrust bearing
spacer.

IV-6.2 Inspection of thrust bearing

a) It is normal if the ball bearings have a lustrous quality
after washing. Check the gap between the retainer and
balls. It is abnormal if the inside of the retainer is burred
or the gap is too big.

Fig. 53 Setting parts

40



h) Hold the inner race firmly and revolve the outer race, if
abnormal vibration is felt, it may indicate an abnormality
of the orbital surface of both races and/or bearings.
Check thoroughly and if defects are found, renew the
bearing. It may however, only be dirty and a thorough
washing and blasting by high pressure air correct the
vibration.

¢) The bearing must be renewed when the compressor has
been operated more than 30,000 hors.

IV-6’ Thrust bearing disassembly(400UD)
Thrust Bearing Gland

Fig. 400-12